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lacosamide

E Prescribing Summary

Patient Selection Criteria

THERAPEUTIC CLASSIFICATION: Antiepileptic Agent

INDICATIONS AND CLINICAL USE

Adults (>18 years of age) VIMPAT (lacosamide) is indicated as
adjunctive therapy in the management of partial-onset seizures in
adult patients with epilepsy who are not satisfactorily controlled
with conventional therapy. VIMPAT (lacosamide) solution for
injection for intravenous use is an altemative when oral
administration is temporarily not feasible. Geriatrics (>65 years
of age) The clinical experience with VIMPAT in elderly patients
with epilepsy is limited (n=18). Caution should be exercised during
dose titration and age-associated decreased renal clearance
should be considered in elderly patients (sec WARNINGS AND
PRECAUTIONS, Special Populations, Geriatrics, DOSAGE AND
ADMINISTRATION and ACTION AND CLINICAL PHARMACOLOGY,
Special Populations and Conditions, Geriatrics). Pediatrics
{<18 years of age) The safety and efficacy of VIMPAT in pediatric
patients (<18 years of age) have not been established and its use
in this patient population is not indicated (see WARNINGS AND
PRECAUTIONS, Special Populations, Pediatrics). Only ten
pediatric patients (16 to 17 years of age) participated in controlled
trials of partial-onset seizures.

CONTRAINDICATIONS

« Patients who are hypersensitive to the active substance or to
any of the excipients. For a complete listing, see the DOSAGE
FORMS, COMPOSITION AND PACKAGING section of the
product monograph.

* Patients with a history of, or presence of, second-or
third-degree atrioventricular (AV) block.

o Patients with hypersensitivity to peanuts or soya should
not take VIMPAT (lacosamide} film-coated tablets.

Safety Information

WARNINGS AND PRECAUTIONS

General Withdrawal of Antiepileptic Drugs (AEDs) As with
all AEDs, VIMPAT (lacosamide) should be withdrawn gradually
{over a minimum of 1 week) to minimize the potential of
increased  seizure frequency. (see DOSAGE AND
ADMINISTRATION, Recommended Dose and Dosage
Adjustment). Cardiac Conduction PR Interval Prolongation
VIMPAT should be used with caution in patients with known
conduction problems (e.g. marked first-degree atrioventricular
(AV) block, sick sinus syndrome without pacemaker), or with
severe cardiac disease such as myocardial ischemia or heart
failure. In such patients, obtaining an ECG before beginning
VIMPAT, and after VIMPAT is titrated to steady-state, is
recommended. Caution should be exercised when VIMPAT is
given with other drugs that prolong the PR interval
(e.9. carbamazepine, pregabalin, lamotrigine or beta-blockers),
as further PR prolongation is possible (see DRUG
INTERACTIONS). In clinical trials of healthy subjects and
patients with epilepsy, VIMPAT treatment was associated with
PR interval prolongation in a dose-dependent manner (see
ACTION AND CLINICAL PHARMACOLOGY, Pharmacodynamics).
Patients with significant electrocardiographic  (ECG)
abnormalities were systematically excluded from these trials.
The mean PR interval increase (at t,) in a clinical
pharmacology ECG trial of healthy subjects was 13.6ms for the
400 mg/day VIMPAT group, 18.2ms for the 800 mg/day VIMPAT
group, and 6.3ms for the placebo group. The mean increase in
PR interval at the end of 12 weeks maintenance treatment for
patients with partial-onset seizures who participated in the
controlled trials was 1.4ms, 4.4ms, and 6.6ms for the VIMPAT
200, 400, and 600 mg/day groups, respectively, and -0.3ms for
the placebo group. The mean maximum increase in PR interval
in these controlled trials was 12.7ms, 14.3ms, and 15.7ms in
the VIMPAT 200, 400, and 600 mg/day groups and 11.2ms in
the placebo group. Among patients who participated in these
controlled trials, asymptomatic first-degree atrioventricular

(AV) block was detected on ECG and reported as an adverse
reaction for 0.4% (4/944 patients ) in the VIMPAT group and 0%
(0/364 patients) in the placebo group (see ADVERSE
REACTIONS). VIMPAT administration may predispose to atrial
arrhythmias (atrial fibrillation or flutter), especially in patients
with diabetic neuropathy and/or cardiovascular disease.

Atrial Fibrillation and Atrial Flutter In the short-term
investigational trials of VIMPAT in epilepsy patients, there were
no cases of atrial fibrillation or flutter. In patients with diabetic
neuropathy, 0.6% of patients treated with VIMPAT experienced
an adverse reaction of atrial fibrillation or atrial fiutter,
compared to 0% of placebo-treated patients. VIMPAT
administration may predispose to atrial arrhythmias (atrial
fibrillation or flutter), especially in patients with diabetic
neuropathy and/or cardiovascular disease. Patients should be
made aware of the symptoms of atrial fibrillation and flutter
{e.g. palpitations, rapid pulse, shortness of breath) and told to
contact their physician should any of these symptoms occur.
Syncope In the short-term controlled trials of VIMPAT in
epilepsy patients with no significant system illnesses, there
was no increase in syncope compared to placebo. In the
short-term controlled trials of VIMPAT in patients with diabetic
neuropathy, 1.0% of patients who were treated with VIMPAT
reported an adverse reaction of syncope or loss of
consciousness, compared to 0% of placebo-treated patients
with diabetic neuropathy. Most of the cases of syncope were
observed in patients receiving doses above 400 mg/day. The
cause of syncope was not determined in most cases. However,
several were associated with either changes in orthostatic
blood pressure, atrial flutterffibrillation (and associated
tachycardia), or bradycardia (see ADVERSE REACTIONS,

Intravenous Adverse Reactions). Carcinogenesis and
Mutagenesis see Product Monograph Part Il: TOXICOLOGY,

Carcinogenicity and Mutagenicity for discussion on animal data.
Hypersensitivity Multiorgan hypersensitivity reactions (also
known as Drug Rash with Eosinophilia and Systemic Symptoms, or
DRESS), Stevens-Johnson Syndrome (SJS) and Toxic Epidermal
Necrolysis (TEN) have been reported with other anticonvulsants.
Typically, although not exclusively, DRESS presents with fever and
rash associated with other organ system involvement, that may or
may notinclude eosinophilia, hepatitis, nephritis, lymphadenopathy,
and/or myocarditis. Because these disorders are variable in their
expression, other organ system signs and symptoms not noted
here may also occur. If any of these hypersensitivity reactions are
suspected, VIMPAT should be discontinued and alternative
freatment started.
Neurologic Dizziness and Ataxia Treatment with VIMPAT
has been associated with dizziness and ataxia which could
increase the occurrence of accidental injury or fails. In controlled
clinical trials, dizziness was experienced by 25% of patients with
partial-onset seizures taking 1 to 3 concomitant AEDs randomized
to the recommended doses (200 to 400 mg/day) of VIMPAT
(compared with 8% of placebo patients) and was the adverse
event most frequently leading to discontinuation (3%). Ataxia was
experienced by 6% of patients randomized to the recommended
doses (200 to 400 mg/day) of VIMPAT (compared to 2% of placebo
patients) (see ADVERSE REACTIONS, Clinical Trial Adverse Drug
Reactions). There was a substantial increase in the frequency of
occurrence of these events when patients received VIMPAT doses
greater than 400 mg/day. Accordingly, patients should be advised
not to drive a car or to operate other complex machinery or
perform hazardous tasks until they are familiar with the effects of
VIMPAT on their ability to perform such activities (see Part NI
CONSUMER INFORMATION).

ical E In controlled trials in patients with
partial-onset seizures, VIMPAT treatment was associated with
vision-related adverse events such as biurred vision (VIMPAT, 8%;
placebo, 3%) and diplopia (VIMPAT, 11%; placebo, 2%). Three
percent of patients randomized to VIMPAT discontinued treatment
due to vision-related adverse events {primarily diplopia) (see
ADVERSE REACTIONS). Patients should be informed that if visual
disturbances occur, they should notify their physician promptly. if
visual disturbance persists, further assessment, including dose
reduction and possible discontinuation of VIMPAT, should be
considered. More frequent assessments should be considered for
patients with known vision-related issues or those who are
already routinely monitored for ocular conditions.
Psychiatric Suicidal ideation and Behavior Suicidal ideation
and behaviour have been reported in patients treated with
antiepileptic agents in several indications. All patients treated with
antiepileptic drugs, irrespective of indication, should be monitored
for signs of suicidal ideation and behaviour and appropriate
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treatment should be considered. Patients (and caregivers of
patients) should be advised to seek medical advice should signs of
suicidal ideation or behaviour emerge. An FDA meta-analysis of
randomized placebo controlled trials, in which antiepileptic drugs
were used for various indications, has shown a small increased
risk of suicidal ideation and behaviour in patients treated with
these drugs. The mechanism of this risk is not known. There were
43892 patients treated in the placebo controlled clinical trials that
were included in the meta-analysis. Approximately 75% of
patients in these clinical trials were treated for indications other
than epilepsy and, for the majority of non-epilepsy indications the
treatment (antiepileptic drug or placebo) was administered as
monotherapy. Patients with epilepsy represented approximately
25% of the total number of patients treated in the placebo
controlled clinical trials and, for the majority of epilepsy patients,
treatment (antiepileptic drug or placebo) was administered as
adjunct to other antiepileptic agents (i.e., patients in both
freatment arms were being treated with one or more antiepileptic
drug). Therefore, the small increased risk of suicidal ideation and
behaviour reported from the meta-analysis (0.43% for patients on
antiepileptic drugs compared to 0.24% for patients on placebo) is
based largely on patients that received monotherapy treatment
(antiepileptic drug or placebo) for non-epilepsy indications. The
study design does not allow an estimation of the risk of suicidal
ideation and behaviour for patients with epilepsy that are taking
antiepileptic drugs, due bath to this population being the minority
in the study, and the drug-placebo comparison in this population
being confounded by the presence of adjunct antiepileptic drug
treatment in both arms.

Special Populations Women of Childbearing Potential /
Contraception: There was no clinically relevant interaction
between lacosamide and oral contraceptives {ethinylestradiol
and levonorgestrel} in clinical studies (see DRUG
INTERACTIONS, Drug-Drug Interactions, Oral Contraceptives).
Pregnant Women: There are no studies with lacosamide in
pregnant women. Studies in animals did not indicate any
teratogenic effects in rats or rabbits, but embyrotoxicity was
observed in rats and rabbits at maternal toxic doses (see
TOXICOLOGY, Reproduction Studies). Since the potential risk
for humans is unknown, VIMPAT should not be used during
pregnancy unless the benefit to the mother clearly outweighs
the potential risk to the foetus. if women decide to become
pregnant while taking VIMPAT, the use of this product should be
carefully re-evaluated. Pregnancy Registry: Physicians are
advised to recommend that pregnant patients taking VIMPAT
enroll in the North American Antiepileptic Drug Pregnancy
Registry. This can be done by calling the toll free number
1-888-233-2334, and must be done by patients themselves.
Information on the registry can also be found at the following
website: http-//www.aedpregnancyregistry.org/ Nursing Women:
Itis unknown whether lacosamide is excreted in human breast
milk. Animal studies have shown excretion of lacosamide in
breast milk. Because many drugs are excreted into human
milk, a decision should be made whether to discontinue
nursing or to discontinue lacosamide, taking into account the
importance of the drug to the mother. Fertility: No adverse
effects on male or female fertility or reproduction were
observed in rats at doses producing plasma exposures (AUC)
up to approximately 2 times the plasma AUC in humans at the
maximum recommended human dose (MRHD) of 400 mg/day.
Geriatrics (65 years of age): The experience with VIMPAT in
elderly patients with epilepsy is limited (n=18). Although no
dose reduction is necessary in elderly patients, caution should
be exercised during dose titration and age-associated
decreased renal clearance with an increase in AUC levels
should be considered in eiderly patients (see DOSAGE AND
ADMINISTRATION and ACTION AND  CLINICAL
PHARMACOLOGY, Special Populations and Conditions,
Geriatrics). Pediatrics (<18 years of age): VIMPAT is not
indicated for use in pediatrics (<18 years of age) as there is
insufficient data on safety and efficacy of the drug in this
population (see INDICATIONS and DOSAGE AND
ADMINISTRATION). Monitoring and Laboratory Tests see
WARNINGS AND PRECAUTIONS, Cardiac Conduction.

ADVERSE REACTIONS

Adverse Drug Reaction Qverview In controlled clinical trials in
patients with partial-onset seizures, 924 patients received VIMPAT
(lacosamide). Some of the most frequently reported adverse
reactions in controlled clinical trials with lacosamide treatment
were dizziness, nausea, and vision-related events (e.g. diplopia,
blurred vision). They were dose-related and usually mild to
moderate in intensity.
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Clinical Trial Adverse Drug Reactions Because clinical trials
are conducted under very specific conditions, the adverse reaction
rates observed in the clinical trials may not reflect the rates
observed in practice and should not be compared to the rates in
the clinical trials of another drug. Adverse drug reaction information
from clinical trials is useful for identifying drug-related adverse
events and for approximating rates.

Table 1 gives the incidence of treatment-emergent adverse
events that occurred in >1% of adult patients with partial-onset
seizures in the total VIMPAT group (N=944) and for which the
frequency was greater than placebo, in controlled clinical trials.
The majority of adverse events were reported with a maximum
intensity of ‘mild’ or ‘moderate’.

Table 1: Treatment-Emergent Ad
Placebo-Controlled Partial-Or

Event Incidence in Double-Blind
ire Trials (Eve of Patients

in the total VIMPAT group and More Frequent Than in the Placebo Group)

Placebo
N=364
%
Ear and labyrinth disorders
Vertigo [+ T 5 T 3 T 4
Tinnitus | 1+ [ o 1 2 | 2
Eye disorders
Diplopia 2 6 10 16
Vision blurred 3 2 9 16
Conjunctivitis <1 2 <1 0
Gastrointestinal disorders
Nausea 4 7 1 17
Vomiting 3 6 9 16
Diarrhoea 3 3 5 4
Constipati 1 1 2 4
Flatulence 0 3 2 1
Dyspepsia 1 1 2 2
Toothache 1 2 2 1
Dry Mouth 1 1 1 2
| Hypoaesthesia oral 0 0 1 1
General disorders and administration site conditions
[ Fatigue 6 7 7 15
Gait di <1 <1 2 4
Asthenia 1 2 2 4
Irritability 1 1 2 2
Chest pain 1 2 1 2
rexia 1 2 1 1
Feeling drunk 0 0 1 3
Oedema perip! 0 1 <1 2
Feeling abnormal <1 0 1 2
Infections and infestations
| Nasopharyngitis 6 6 8 4
Bronchitis 0 2 1 1
Rhinitis <1 <1 1 1
Ear infection <1 1 1 0
Cystitis <1 1 <1 1
Gastroenteritis 0 1 <1 0
Injury, poisoning and procedural complications
Skin laceration 2 2 3 3
Fall <1 2 1
Head injury <1 2 1 1
Joint sprain 0 1 1 2
Investigations
Positive rombergism 0 1 1 2
Gamma-glutamyltransferase < 2 < 1
increased
White blood cell count
dacreased <1 0 <1 2
Metabolism and nutrition disorders
Decreased appetite | <« [ < T 2 | 3
H laemia |« [ 1 1 1 1
Musculoskeletal and connective tissue disorders
[Muscle spasms [« [ 1 T v 1 2
[Neck pain | T
|Nervous system disorders
Dizziness 8 16 30 53
Headache 9 1 14 12
Ataxia 2 4 7 15
5 5 8
Tremor 4 4 12
|N@agmus 4 2 10
Balance disorder 0 1 5
Memory impai 2 1 2
Cognitive disorder <1 <1 2
Hypoaesthesia 1 2 2 2
Dysarthria <1 <1 1 3
Disturbance in attention 1 0 1 2
Psychiatric disorders
Dep 1 2 2
1 2 1
Confusional state 1 0 3
Mood altered <1 1 1 2
|Respiratory, thoracic and mediastinal disorders
Dyspnoea <1 0 T
| Epistaxis [ 1 | )
Skin and subcutaneous tissue disorders
Pruritus 1 3 [ 2 1 3
Hyperhidrosis [ a1 0o [ L2

Placebo | 200 mg/day | 400 mg/day | 600 mg/day

Preferred Term N=364 N=270 N=471 N=203

% % % %
| Diplopia 2 6 10 16
Vision blurred 3 2 9 16
Nausea 4 7 11 17
Vomiting 6 9 16
Dizziness 16 30 53
Ataxia 4 7 15
Tremor 4 4 6 12
Nystagmus 4 2 5 10

For more detail on adverse events reported during clinical trials,
see ADVERSE REACTIONS in the full product monograph.

REPORTING SUSPECTED SIDE EFFECTS
You can report any suspected adverse reactions associated
with the use of health products to the Canada Vigilance
Program by one of the following 3 ways:
 Report online at www.healthcanada.gc.ca/medeffect
« Call toll-free at 1-866-234-2345
* Complete a Canada Vigilance Reporting Form and:
- Fax toll-free to 1-866-678-6789, or
- Mail to: Canada Vigilance Program
Health Canada
Postal Locator 0701D
Ottawa, ON K1A 0K9

Administration

DOSAGE AND ADMINISTRATION
General Considerations

VIMPAT (lacosamide) may be taken with or without food.

Film-coated tablets On the first day of treatment the patient
starts with VIMPAT 50 mg tablets twice a day. During the
second week, the patient takes VIMPAT 100 mg tablets twice a
day. Depending on response and tolerability, VIMPAT 150 mg
tablets may be taken twice a day during the third week and
VIMPAT 200 mg tablets twice a day during the fourth week.

Solution for injection The solution for injection is infused over
a period of 30 to 60 minutes twice daily. VIMPAT solution for
injection can be administered intravenously (i.v.) without
further dilution. Conversion to or from oral and i.v. administration
can be done directly without titration. The total daily dose and
twice daily administration should be maintained. There is
experience with twice daily infusions of VIMPAT up to
5 days (N=53).

Compatibility and Stability VIMPAT solution for injection can
be administered intravenously without further dilution or may
be mixed with diluents. VIMPAT solution for injection was found to
be physically compatible and chemically stable when mixed with
the following diluents for at least 24 hours and stored in glass
or polyvinyl chloride (PVC) bags at room temperature 15-30°C.
Diluents: Sodium Chloride Injection 0.9% (w/v), Dextrose
Injection 5% (w/v), Lactated Ringer’s Injection. The stability of
VIMPAT solution for injection in other infusion solutions has not
been evaluated. Product with particulate matter or discoloration
should not be used. Any unused portion of VIMPAT solution for
injection should be discarded. Do not use if solution shows
haziness, particulate matter, discoloration or leakage.

Recommended Dose and Dosage Adjustment

Adults The recommended starting dose for VIMPAT is 50 mg
twice a day, with or without food, which should be increased to
an initial therapeutic dose of 100 mg twice a day after one
week. Depending on patient response and tolerability, the
maintenance dose can be further increased by 50 mg twice a
day every week, to a maximum recommended daily dose of
400 mg (200 mg twice a day). Doses above 400 mg/day do not
confer additional benefit, are associated with more severe and
substantially higher frequency of adverse reactions and are not
recommended. In accordance with current clinical practice, if
VIMPAT has to be discontinued, it is recommended this be done
gradually (e.g. taper the daily dose by 200 mg/week). VIMPAT
therapy can be initiated with either oral or intravenous (i.v.)
administration.

Patients with Renal Impairment No dose adjustment is
necessary in patients with mild or moderate renal impairment
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(creatinine clearance (CLg) >30 mL/min). A maximum dose of
300 mg/day is recommended for patients with severe renal
impairment (CL, <30 mL/min) and in patients with end-stage
renal disease. In all patients with any degree of renal
impairment, the dose titration should be performed with
caution (see ACTION AND CLINICAL PHARMACOLOGY,
Special Populations and Conditions, Renal Impairment).
Following a 4-hour hemodialysis treatment, AUC of VIMPAT
was reduced by approximately 50%. Thus, dosage
supplementation of up to 50% following hemodialysis may be
considered. Treatment of patients with end-stage renal disease
should be made with caution as there is limited clinical
experience in subjects (N=8) and no experience in patients,
and there is accumulation of a metabolite (with no known
pharmacological activity).

Patients with Hepatic Impairment The dose titration should
be performed with caution in patients with mild to moderate
hepatic impairment. A maximum dose of 300 mg/day is
recommended for patients with mild or moderate hepatic
impairment. The pharmacokinetics of VIMPAT have not been
evaluated in severe hepatic impairment. VIMPAT is not
recommended in patients with severe hepatic impairment (see
ACTION AND CLINICAL PHARMACOLOGY, Special
Populations and Conditions, Hepatic Impairment).
Geriatrics ( 265 years of age) Clinical experience with VIMPAT
in elderly patients with epilepsy is limited (n=18). Although no
dose reduction is necessary in elderly patients, caution should
be exercised during dose ftitration and age-associated
decreased renal clearance with an increase in AUC levels
should be considered in elderly patients (see ACTION AND
CLINICAL PHARMACOLOGY, Special Populations and
Conditions, Geriatrics).

Pediatrics (<18 years of age) The safety and effectiveness of
VIMPAT in pediatric patients <18 years has not been
established, and therefore its use in this patient population is
not indicated (see INDICATIONS and WARNINGS AND
PRECAUTIONS, Special Populations, Pediatrics).

Missed Dose If the patient misses a dose by a few hours, they
should be instructed to take VIMPAT as soon as they remember.
If it is close to their next dose, they should be instructed to take
their medication at the next regular time. Patients should not
take two doses at the same time.

SUPPLEMENTAL PRODUCT INFORMATION

STORAGE AND STABILITY
Store at room temperature (15 - 30°C).

Product Monograph available on request.

TMVIMPAT is a trademark used under license
from Harris FRC Corporation.

© 2010, UCB Canada Inc. All rights reserved. VIM-10-124

UCB Canada Inc.
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PRESCRIBING SUMMARY
@PATIENT SELECTION CRITERIA

THERAPEUTIC CLASSIFICATION
Analgesic Agent

INDICATIONS AND CLINICAL USE

LYRICA (pregabalin) is indicated for the management
of neuropathic pain associated with diabetic peripheral
neuropathy, postherpetic neuralgia and spinal cord
injury. LYRICA is indicated for the management of pain
associated with fibromyalgia. The efficacy of LYRICA in
the management of pain associated with fibromyalgia
for up to 6 months was demonstrated in a placebo-
controlled trial in patients who had initially responded to
LYRICA during a 6-week open-labe! phase.

Use in Special Populations

Geriatrics (>65 years of age): Pregabalin oral
clearance tended to decrease with increasing age. This
decrease in pregabalin oral clearance is consistent with
age-related decreases in creatining clearance. Reduction
of pregabalin dose may be required in patients who have
age-related compromised renal function (see WARNINGS
AND PRECAUTIONS, Geriatrics [>65 years of age)).
Pediatrics (<18 years of age): The safety and efficacy
of pregabalin in pediatric patients (<18 years of age)
have not been established.

Renal: There have been reports of patients, with
or without previous history, experiencing renal failure
while receiving pregabalin alone or in combination
with other medications. Discontinuation of pregab
alin showed reversibility of this event in some cases (see
Product Monograph, WARNINGS AND PRECAUTIONS;
ADVERSE REACTIONS, Post-Marketing Adverse Drug
Reactions; and DOSAGE AND ADMINISTRATION).
Because pregabalin is eliminated primarily by renal
excretion, the dose of pregabalin should be adjusted as
noted for elderly patients or those with renal impairment
(see Product Monograph, ACTION AND CLNICAL
PHARMACOLOGY and DOSAGE AND ADMINISTRATION).
Pregnant Women: There are no adequate and well-
controlled studies in pregnant women. Pregabalin should
be used during pregnancy only if the potential benefit
justifies the potential risk to the fetus.

Labour and Delivery: The effects of pregabalin on
labour and delivery in pregnant women are unknown.
Nursing Women: It is not known if pregabalin is excreted
in human breast milk; however, it is present in the milk
of rats. Because of the potential for adverse reactions
in nursing infants from pregabalin, a decision should be
made whether to discontinue nursing or to discontinue
the drug, taking into account the importance of the drug
to the mother.

CONTRAINDICATIONS

Patients who are hypersensitive to pregabalin or to
any ingredient in the formutation or component of the
container.

SAFETY INFORMATION

WARNINGS AND PRECAUTIONS

Angioedema: There have been post-marketing reports
of angioedema in patients, some without reported
previous history/episode(s), during initial/acute and
chronic treatment with LYRICA. Specific symptoms
included swelling of the face, mouth (tongue, lips, and
gums), neck, throat, and larynx/upper airway. There
have been reports of life-threatening angioedema with
respiratory compromise requiring emergency treatment.
Some of these patients did not have reported previous
history/episode(s) of angioedema. LYRICA should
be immediately discontinued in patients with these
symptoms. During the pre-marketing assessment of
pregabalin in clinical trials, angioedema was reported
as a rare reaction (see Product Monograph, ADVERSE
REACTIONS, Less Common Clinical Trial Adverse
Reactions and Post-Marketing Adverse Drug Reactions).

Caution should be exercised when prescribing LYRICA to
patients with previous history/episode(s) of angioedema
and related events. In addition, patients who are taking other
drugs associated with angioedema (eg, ACE-inhibitors) may
be at increased risk of developing this condition.
Hypersensitivity: There have been post-marketing reports
of hypersensitivity reactions (e.g. skin redness, blisters,
hives, rash, dyspnea, and wheezing). Pregabalin should
be discontinued immediately if such symptoms occur
(see Product Monograph, Post-Marketing Adverse Drug
Reactions).

Renal Failure: In both clinical trials of various indications
and post-marketing database, there are reports of patients,
with or without previous history, experiencing renal failure
while receiving pregabalin alone or in combination with
other medications. Discontinuation of pregabalin should
be considered as it has shown reversibility of this event
in some cases. Caution is advised when prescribing
pregabalin to the elderly or those with any degree of renal
impairment (see Product Monograph, Special Populations,
Renal;, Abrupt or Rapid Discontinuation; ADVERSE
REACTIONS, Post-Marketing Adverse Drug Reactions; and
DOSAGE AND ADMINISTRATION).

Tumorigenic Potential: In standard preclinical in vivo
lifetime carcinogenicity studies of pregabalin, a high
incidence of hemangiosarcoma was identified in two
different strains of mice. The clinical significance of this
finding is uncertain. Clinical experience during pregabalin’s
premarketing development provides no direct means to
assess its potential for inducing tumors in humans.
Ophthalmological Effects: In controlied studies, pregabalin
treatment was associated with vision-related adverse
events such as blurred vision (amblyopia) (6% pregabalin
and 2% placebo) and diplopia (2% pregabalin and
0.5% placebo). Approximately 1% of pregabalin-treated
patients discontinued treatment due to vision-related
adverse events {primarily blurred vision). Of the patients who
did not withdraw, the blurred vision resolved with continued
dosing in approximately half of the cases (see Product
Monograph, Post-Marketing Adverse Drug Reactions).
Patients should be informed that if changes in vision
occur, they should notify their physician.

Peripheral Edema: LYRICA may cause peripheral
edema. In controlled peripheral neuropathic pain and
fibromyalgia clinical trials, pregabalin treatment caused
peripheral edema in 9% of patients compared with
3% of patients in the placebo group. In these studies,
0.7% of pregabalin patients and 0.3% of placebo
patients withdrew due to peripheral edema (see Product
Monograph, ADVERSE REACTIONS, Peripheral Edema).
In controlled clinical trials of up to 13 weeks in duration of
patients without clinically significant heart or peripheral
vascular disease, there was no apparent association
between peripheral edema and cardiovascular
complications such as hypertension or congestive heart
failure. In the same trials, peripheral edema was not
associated with laboratory changes suggestive of
deterioration in renal or hepatic function.

Higher frequencies of weight gain and peripheral edema
were observed in patients taking both LYRICA and a
thiazolidinedione antidiabetic agent compared to patients
taking either drug alone. As the thiazolidinedione class
of antidiabetic drugs can cause weight gain and/or
fluid retention, possibly exacerbating or leading to heart
failure, care should be taken when co-administering
LYRICA and these agents.

Congestive Heart Failure: In controlled clinical studies,
events of congestive heart failure were reported at an
infrequent rate (between 0.1% and 1%; see Product
Monograph, ADVERSE REACTIONS, Less Common
Clinical Trial Adverse Reactions).

There have been post-marketing reports of congestive
heart failure in some patients receiving pregabalin
(see Product Monograph, ADVERSE REACTIONS,
Post-marketing Adverse Drug Reactions). Although
this adverse reaction has mostly been observed in
elderly cardiovascular-compromised patients during
pregabalin treatment for a neuropathic pain indication,
some cases have occurred in patients without reported
edema or previous history of cardiovascular disease.
Pregabalin should be used with caution in these patients.
Discontinuation of pregabalin may resolve the reaction.
Gastrointestinal: There have been post-marketing
reports of events related to reduced lower gastrointestinal
tract function (eg. intestinal obstruction, paralytic ileus,
and constipation) in patients, some without reported
previous history/episode(s), during initial/acute and chronic
treatment with LYRICA, primarily in combination with other
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medications that have the potential to produce constipation.
Some of these events were considered serious and
required hospitalization. In a number of instances, patients
were taking opioid analgesics including tramadol.

Caution should be exercised when LYRICA and opioid
analgesics are used in combination, and measures to
prevent constipation may be considered, especially in
female patients and elderly as they may be at increased
risk of experiencing lower gastrointestinal-related events
(see Product Monograph, ADVERSE REACTIONS, Post-
Marketing Adverse Drug Reactions).

WeightGain:LYRICAmaycauseweightgain. inpregabalin-
controlled peripheral neuropathic pain and fibromyalgia
clinical trials with durations of up to 14 weeks, a gain of
7% or more over baseline weight was observed in 8%
of pregabalin-treated patients and 3% of placebo-
treated patients. Few patients treated with pregabalin
(0.6%) withdrew from controlled trials due to weight gain
(see Product Monograph, ADVERSE REACTIONS,
Weight Gain).

Pregabalin-associated weight gain was related to dose
and duration of exposure. Pregabalin-associated weight
gain did not appear to be associated with baseline BMI,
gender, or age. Weight gain was not limited to patients
with edema and was not necessarily due to edema-
related events (see Product Monograph, WARNINGS
AND PRECAUTIONS, Peripheral Edema).

Although weight gain was not associated with clinically
important changes in blood pressure in short-term
controlled studies, the long-term cardiovascular effects
of pregabalin-associated weight gain are unknown.
While the effects of pregabalin-associated weight gain on
glycemic control have not been systematically assessed,
in controlied and longer-term open-label clinical trials
with diabetic patients, pregabalin treatment did not
appear to be associated with loss of glycemic controi (as
measured by HbA).

Dizziness and Somnolence: LYRICA may cause
dizziness and somnolence. In controlled studies, pregabalin
caused dizziness in 32% of patients compared to 8%
in placebo. Somnolence was experienced by 17% and
4% of the patients treated with pregabalin and placebo,
respectively. These events begin shortly after the initiation
of therapy and generally occur more frequently at higher
doses. In these studies, dizziness and somnolence led
to withdrawal of 5% (placebo: 0.5%) and 3% (placebo:
0.1%) of the pregabalin-treated patients, respectively. For
the remaining patients who experienced these events,
dizziness and somnolence persisted until the last dose of
pregabalin in 35% and 49% of the patients, respectively
(see Product Monograph, ADVERSE REACTIONS,
Tables 2, 4, and 11, and Post-Marketing Adverse Drug
Reactions).

Abrupt or Rapid Discontinuation: Following
abrupt or rapid discontinuation of pregabalin, some
patients reported symptoms including insomnia,
nausea, headache, anxiety, hyperhidrosis and diarrhea.
Pregabalin should be tapered gradually over a minimum
of one week rather than discontinued abruptly (see
Product Monograph, ADVERSE REACTIONS, Adverse
Events Following Abrupt or Rapid Discontinuation).

ADVERSE REACTIONS

Because clinical tals are conducted under very specific
conditions, the adverse reaction rates observed in clinical
trials may not refiect the rates observed in practice and
should not be compared to the rates in clinical trials of
another drug. Adverse drug reaction information from
clinical trials is useful for identifying drug-related adverse
events and for approximating rates.

Clinical Trial Adverse Drug Reactions

Most Common Adverse Events in All Pre-marketing
Controlled Clinical Studies of Neuropathic Pain: The
most commonly observed adverse events (5% and
twice the rate of that seen in placebo) in pregabalin-
treated patients were: dizziness, somnolence, peripheral
edema, and dry mouth. Adverse events were usually mild
to moderate in intensity.

Adverse Events from a Controlled Clinical Study
in_Neuropathic Pain Associated with Spinal Cord
Injury: The most commonly observed treatment-
related adverse events (=5% and twice the rate of
that seen in placebo) in pregabalin-treated patients
were: somnolence, dizziness, asthenia, dry mouth,
edema, myasthenia, constipation, thinking abnormal,
amblyopia, and amnesia. Adverse events were usually
mild to moderate in intensity.
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Most Common Adverse Events in Controlled Clinical
Studies in Fibromyalgia: The most commonly observed
treatment-related adverse events (=5% and twice the rate
of that seen in placebo) in pregabalin-treated patients
were: dizziness (37.5%), somnolence (18.6%), weight
gain (10.6%), dry mouth (7.9%), blurred vision (6.7%),
peripheral edema (6.1%), constipation (5.8%), and
disturbance in attention {5.3%). Adverse events were
usually mild to moderate in intensity.

To monitor drug safety, Health Canada collects infor-
mation on serious and unexpected effects of drugs. If
you suspect a patient has had a serious or unexpected
reaction to this drug, you may notify Health Canada by
telephone: 1-866-234-2345.

ADMINISTRATION

DOSING CONSIDERATIONS

Patients with Impaired Renal Function

Pregabalin is primarily eliminated from the systemic
circulation by renal excretion as unchanged drug.
In some elderly patients and those with a medical
history of significant renal insufficiency, daily
dosages should be reduced accordingly (see Table in
Supplemental Product Information).

Aduits

Neuropathic pain associated with diabetic peripheral
neuropathy and postherpetic neuralgia: The recom-
mended starting dose for LYRICA is 150 mg/day, given
in two or three divided doses (75 mg BID or 50 mg TID),
with or without food in patients with a creatinine clearance
rate of at least 60 mL/min. Efficacy of LYRICA has been
demonstrated within the first week. Based on individual
patient response and tolerability, the dose may be increased
to 150 mg BID (300 mg/day) after one week.

For patients who experience significant and ongoing pain
and can tolerate pregabalin 300 mg/day well, maximum
daily dose of 600 mg (300 mg twice a day, BID) can be
used. However, in clinical trials, LYRICA 600 mg/day did not
provide additional significant efficacy and patients treated
with this dose experienced markedly higher rates of
adverse events and discontinued the trial more frequently
(see Product Monograph, ADVERSE REACTIONS, Tables
1 and 5). Doses above 600 mg/day have not been
studied and are not recommended.

Neuropathic pain associated with spinal cord injury:
The recommended starting dose for LYRICA is
150 mg/day, given in two divided doses (75 mg BID),
with or without food in patients with a creatinine clearance
rate of at least 60 mL/min. Efficacy of LYRICA has been
demonstrated within the first week. Based on individual
patient response and tolerability, the dose may be
increased to 150 mg BID {300 mg/day) after one week.
For patients who experience significant and ongoing
pain and can tolerate pregabalin 300 mg/day well, a
maximum daily dose of 600 mg (300 mg twice a day,
BID) may be considered. Doses above 600 mg/day have
not been studied and are not recommended.

Pain associated with fibromyalgia: The recommended
dosage is 300 to 450 mg/day, given in two divided doses.
The recommended starting dose for LYRICA is 150 mg/day,
given in two divided doses (75 mg BID), with or without
food in patients with a creatinine clearance rate of at least
60 mL/min. Based on individual response and tolerability,
the dose may be increased to 150 mg BID (300 mg/day)
after one week. Patients who do not experience sufficient
benefit with 300 mg/day may be further increased to
225 mg BID (450 mg/day). In some patients, efficacy of
LYRICA has been demonstrated within the first week.

For patients who experience significant and ongoing pain
and can tolerate pregabalin 300 mg/day well, maximum
daily dose of 600 mg (300 mg twice a day, BID) can
be used. However, in clinical trials of fibromyalgia,
LYRICA 600 mg/day did not provide additional significant
efficacy and patients treated with this dose experienced
significantly higher rates of adverse events and
discontinued the trial more frequently (see Product
Monograph, ADVERSE REACTIONS, Tables 7 and 10).
In view of the dose-related adverse events, the decision
to treat patients with doses above 450 mg/day should
be based on clinical judgment of the treating physician.
Doses above 600 mg/day have not been studied and are
not recommended.

ADMINISTRATION
LYRICA is given orally with or without food.

@;TUDY REFERENCES
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14-week, randomized, double-blind, muitiple-dose, placebo-controlled,
multicentre study. 745 patients who had moderate-to-severe pain, i.e.
mean baseline score (mean of the fast 7 daily diary pain scores prior
to study medication) of =4, and a diagnosis of fibromyalgia based on
the ACR criteria. This study used an enriched population as placebo
responders (=30% reduction in mean pain scores) during the one-
week run-in phase were discontinued and did not enter the double-
blind phase. 1.6% of patients screened (n=19/1,195) were reported to
be placebo responders. Patients were randomized ta LYRICA 300 mg/day
(n=183), 450 mg/day (n=190), 600 mg/day (n=188), or placebo
(n=184). Patients were allowed to take acetaminophen up to 4 g/day
as needed for pain relief. The number of completers was: LYRICA
300 mg/day (n=123), 450 mg/day (n=125), 600 mg/day (n=113), or
placebo {n=125). The primary endpoint was the reduction in endpoint
mean pain scores. Pain scores rated on 11-point numerical scale from
0 (no pain) to 10 {worst possible pain) during the past 24 hours.
Mean baseline pain scores were 6.7 for LYRICA 300 mg/day, 6.7 for
450 mg/day, 6.8 for 600 mg/day. and 6.6 for placebo.

4. Crofford LJ et al Fibromyalgia relapse evaluation and efficacy for
durabifity of meaningful relief (FREEDOM): a 6-month, double-blind,
placebo-controlled trial with pregabalin. Pain 2008;136:419-31.
26-week, long-term relapse observation study. Patients who met the ACR
criteria for fibromyalgia and who had a score of 240 on the pain Visual
Analog Scale (VAS) were eligible o enter a 6-week, open-label, dose-
optimization phase. During this phase, patients were titrated up to a total
daily dose of 300 mg, 450 mg, or 600 mg. 566 LYRICA responders were
randomized in the double-blind phase to either their optimized LYRICA
dose (n=279) or to placebo (n=287). 38% of LYRICA responders
completed 26 weeks of treatment vs 19% on placebo. The primary
endpoint was time to loss of therapeutic response. Loss of therapeutic
response was defined as having either a <30% reduction in pain VAS
score, Of worsening of symptoms necessitating alternate
Responders were defined as having a 250% reduction in pain on the VAS
and self-rating on the Patient Global Impression of Change scale of “much
improved” or “very much improved”.

5. Freynhagen R et al Efficacy of pregabalin in neuropathic pain

evaluated in a 12-week, randomised, double-blind, muiticentre,
placebo-controlled trial of flexible- and fixed-dose regimens. Pain
2005;115:254-63.
In a 12-week, multicentre, randomized, double-blind, placebo-
controlied study, 338 patients with either DPN (n=249) or PHN
(n=89) were randomized to receive BID flexible-dose pregabaiin
(150-600 mg/day), fixed-dose pregabalin {600 mg/day) or placebo.
In the flexible-dose arm, dose could be adjusted up or down over the
first four weeks based on patients’ individual response and tolerability.
The primary efficacy measurement was mean pain score at endpoint,
derived from ratings recorded by patients in a daily diary on an 11-point
numerical pain rating scale (O=no pain, 10=worst possible pain).
A significant difference in pain scores versus placebo was seen in
the tiexible dose range 150-600 mg/day (p<0.05, weeks 2-3 and
p<0.01, weeks 4-12), and the fixed dose of 600 mg/day (ps0.05,
week 1 and p<0.01, weeks 2-12).

6. MeasePJ et al. Arandomized, double-blind, placebo-controlied, phase

il trial of pregabalin in the treatment of patients with fibromyalgia.
J Rheumatol 2008;35:502-14.
Mutticentre, double-blind, 13-week, randomized trial. 748 patients
who met the ACR criterta for fibromyalgia and who had an average
mean pain score of =4 on an t1-point numeric rating scate (NRS})
during the baseline assessment were randomized to LYRICA 300 mg/day
{n=185), 450 mg/day (n=183), 600 mg/day (n=190), or placebo
{n=190). Patients were allowed to take acetaminophen up to 4 g/day
as needed for pain relief. The number of completers was: LYRICA
300 mg/day (n=123), 450 mg/day (n=121), 600 mg/day (n=111}, or
placebo {n=130). The primary endpoint was the reduction in endpoint
mean pain scores (mean of the last 7 daily pain scores while on study
medication). Pain-related sleep difficulties were assessed using the
Medical Outcomes Study-Sleep Scale {MOS-SS), a scale that runs
from 0-100. Mean baseline MOS-SS score for overall sleep probiem
index was 65.0.

SUPPLEMENTAL PRODUCT INFORMATION

Warnings and Precaution

See the Product Monograph for further information on the following:
tumorigenic potential, ophthalmological effects, peripheral edema, congestive
heart failure, weight gain, dizziness and somnolence, sexual function/
reproduction, and special populations.

Drug Interactions

Overview: Since pregabalin is predominately excreted unchanged in
the urine, undergoes negligible metabolism in humans (<2% of a dose
recovered in urine as metabolites), does not inhibit drug metabolism in
vitro, and is not bound to plasma proteins, LYRICA (pregabalin} is unlikely to
produce, or be subject to, pharmacokinetic interactions.

Drug Abuse and Dependence/Liability: Pregabalin is not known to be
active at receptor sites associated with drugs of abuse. As with any CNS
active drug, physicians should carefully evaluate patients for history of
drug abuse and observe them for signs of LYRICA misuse or abuse (e.g.,
development of tolerance, dose escalation, drug-seeking behaviour).
ADMINISTRATION

Dosage Adjustment Based on Renal Function: Dosing adjustment
shouid be based on creatinine clearance {C!..), as indicated in Table 1.
Pregabalin is effectively removed from piasma by hemodialysis. Over a
4-hour hemodialysis treatment, plasma pregabalin concentrations are
reduced by approximately 50%. For patients receiving hemodialysis,
pregabalin daily dose shouid be adjusted based on renal function. In
addition to the daily dose adjustment, a supplemental dose should
be given immediately following every 4-hour hemodialysis treatment
(see Table below).
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Table 1. Pregabalin Dosage Adjustment Based on Renal Function

Creatinine | Total Pregabalin Daily Dose (mg/day)* Dose
csegan;ce Recommended Dose Escalation* Regimen
(nSL/min)
Starting { —————— | Maximum
dose up to daily dose
>60 150 300 450 600 BID or TID
30-60 75 150 225 300 {BIDorTID
15-30 25-50 75 100-150 | 150 | QD or BID
<15 25 25-50 50-75 75 QD
y dosage ing ialysis (mg)®

Patients on the 25 mg QD regimen: take one supplemental dose

ot 25 mg or 50 mg

Patients on the 25-50 mg QO regimen: take one supplemental dose

of 50 mg or 75 mg

Patients on the 50-75 mg QD regimen: take one supptemental dose

of 75 mg or 100 mg

Patients on the 75 mg QD regimen: take one supplemental dose

of 100 mg or 150 mg

TID = Three divided doses; BID = Two divided doses; QD = Single daily dose.

* Based on individual patient response and tolerability.

* Total daily dose (mg/day) should be divided as indicated by dose regimen
to provide mg/dose.

® Supplementary dose is a single additional dose.

Overdosage

For management of a suspected drug overdose, contact your

regional Poison Control Centre.

Signs, Symptoms and Laboratory Findings of Acute Overdosage in

Humans: The highest known dose of pregabalin received in the clinical

development program in which there was no fatal outcome was 15,000 mg

in 1 patient. The types of adverse events experienced by patients who

received an overdose were not clinically different from other patients

receiving recommended doses of pregabalin. In post-marketing experience,

fatal outcomes in cases in which pregabalin has been taken in combination

with other medications have been reported with a pregabalin overdose

as low as 800 mg in a day. In none of these cases has pregabalin been

established as the cause of death or in pregabatin monotherapy. The lowest

fatal dose with pregabalin alone has not yet been identified.

The most commonly reported adverse events observed when pregabalin

was taken in overdose (dose range from 800 mg/day up to 11,500 mg as

a single dose) included atfective disorder, somnolence, confusional state,

depression, agitation, and restlessness.

Treatment or M: ment of Qver: : There is no specific antidote

for overdose with pregabalin. If indicated, elimination of unabsorbed drug

may be attempted by emesis or gastric lavage; usual precautions should be

observed to maintain the airway. General supportive care of the patient is

indicated including monitoring of vital signs and observation of the clinical

status of the patient. A Certified Poison Control Center shoutd be contacted

for up-to-date information on the management of overdose with pregabalin.

Hemodialysis: Standard hemodialysis procedures result in significant

clearance of pregabalin (approximately 50% in 4 hours) and should be

considered in cases of overdose. Although hemodialysis has not been

performed in the few known cases of overdose, it may be indicated by the

patient's clinical state or in patients with significant renal impairment.

Availability of Dosage Forms

LYRICA is available in dosage strengths of 256 mg, 50 mg, 75 mg,

100 mg*, 150 mg, 200 mg*, 225 mg, and 300 mg capsules.

* Not commercially available in Canada

For a copy of the Product Monograph or fult Prescribing Information, please
contact: Pfizer Canada Medical Information at 1-800-463-6001 or visit
www.pfizer.ca.
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Prescribing Summary
Patient Selection Criteria

Analgesic

INDICATIONS

CYMBALTA* (duloxeting hydrochloride) is indicated for the management of neuropathic pain associated with diabetic
peripheral neuropathy (DPN}.

CYMBALTA* is indicated for the management of pain associated with fibromyalgia (FM).

CYMBALTA™ is indicated for the management of chronic low back pain {CLBP).

The efficacy of CYMBALTA™ has been demonstrated in controlled clinical trials for up to 12 weeks in DPN and FM and
up o 13 weeks in patients with CLBP. The physician who elects to use CYMBALTA® for exiended periods in DPN, FM
or CLBP, should periodically re-gvaluate the long-term usefulness of the drug for the individual patient.
CONTRAINDICATIONS

CYMBALTA® s contraindicated in patients with  known hypersensithvity to the drug or the cther companents of the product.
Monoamine Oxidase Inhibitors (MAOIs)

CGYMBALTA™ should not be used concomitantly with a monoamine oxidase inhibitor (MAOI), including the antibiotic
linezolid and the thiazine dye methylthioninium chioride (methylene biue) which are less well-known examples of
MAOIS or within at least 14 days of discontinuing treatment with an MAOI, Based on the half-life of dulaetine, at least 5
days should be allowed after stopping CYMBALTA* before starting an MAO!.

Hepatic Impairment

CYMBALTA™ is contraindicated in patients with any liver disease fesulting in hepatic impairment.

Uncontrolled Narrow-angle Glaucoma

In clinical trals, CYMBALTA™ was associated with an increased risk of mydriasis;, therefore, its use should be avoided
in patients with uncontrolled narrow-angle glaucoma.

Severe Renal Impairment

CYMBALTA* is contraindicated in patients with severe renal impairment (1., creafining clearance <30 mL/min) or
end-stage renal disease.

Thioridazine

Concomitant use of CYMBALTA™ and thioridazine is contraindicated.

CYP1A2 Inhibitors

CYMBALTA™ should not be used concomitantly with potent CYP1A2 inhibitors {e.g. flvoxaming) and some quinclone
antbiolics (e.g. ciprofioracin or encxacine).

USE IN SPECIAL POPULATIONS

Use in Pregnant Women;

Safe use of CYMBALTA® during pregnancy has not been established. Therefore, CYMBALTA™ should not be
administered to pregnant women or those intending to become pregnant, unless, in the opinion of the treating
physician, the expected herefits to the patient markedly outweigh the possible hazards to the fetus.

Post-markefing reports indicate that some neanates exposed to SSRIs or newer anfidepressants late in the third
rimester have developed complications requiring prolonged hospitalization, respiratory support, and tube feeding.
Such compiications can arise immediately upon delivery (see Product Monograph for complete details). When reating
apregnant woman with CYMBALTA® during the third trimester, the physician should carefully consider the potential
risks and benefits of treatment. There are no adequate and well-controlled studiies in pregnant women. In animal
reproductive Studies, duloxefing has been shawn to have adverse effects on embryo/fetal and post-natal development,
Because animal reproduction studies are not always predictive of human response, this drug should be used during
pregnancy only if the potential benefit justifies the potential risk to the fetus. Patients shauld be advised to nofify their
physician if they become pregnant or intend to become pregnant during therapy.

The effect of duloxetine on fabour and delivery in humans is unknown. However, because duloxetine and/or its
metabolites cross the placentain rats and because of the possibility that duloxetine and/or its metabolies may have
adverse effects on the newborn, duloketine should be used during labour and delivery only if the potential benefit
justifies the potential risk to the fetus.

Use in Nursing Women:

Duloxetine is excreted into the milk of lactating women. The esltimated daily infant dose on a mg/kg basis is
approximately 0.14% of the maternal dose. Because the safety of dutoxeting in infants is riot known, nursing while on
CYMBALTA* is not recommended. Patients shoutd be advised to noify their physician if they are breastfeeding.

Use in Pediatrics (<18 years of age):

The safety and efficacy of CYMBALTA® in pediatric patients (< 18 years of age) have not been established and ts use in
this patient population is not indicated.

Use in Geriatrics (=65 years of age):

(fthe 1429 CYMBALTA* treated patients in the DPN studies, 31.9% (456) were 65 years of age or over. Of the 1226
CYMBALTA*-realed patients in FM studies, 7.9% (97) were 65 years of age or over. Of the 600 CYMBALTA® -treated
patients in CLBP placebo-controlled clinical stuies, 22.3% (134) were 65 years of age or over. No overall differences
in safety or effectiveness were observed betweer these subjects and younger subjects, and aithough other reported
clinical experience has not identified differences in responses between the elderly and younger patients, greater
sensitivity of some older individuals cannot be ruled out.

Use in Patients with Substantial Alcohol Use:

Use of CYMBALTA* in patients who consume substantial amounts of alcohol may be associated wilh severe iver
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injury. Isolated cases of fiver ailure, including fatal cases, have been reported. CYMBALTA™ should only be used in
exceplional circumstances and with extreme caution in these patients.

Safety Information

WARNINGS AND PRECAUTIONS

Potential Association with Behavioural and Emotional Changes, Including Seif-Harm

Recent analyses of pediatric placebo-controlled clinical trial safety datahases from selective serolonin
reuptake inhibitors (SSRIs) and other newer antidepressants suggest that use of these drugs in patients
under the age of 18 may be associated with behavioural and emotional changes, including an increased
risk of suicidal ideation and behaviour over that of placebo. The small denominators in the clinical trial
database, as well as the variability in placebo rates, preciude reliable conclusions on the relative safety
profiles among these drugs.

There are clinical trial and post-marketing reports with SSRis and other newer antidepressants, in both
pediatrics and adults, of severe agitation-type adverse events coupled with seif-harm or harm to others.
The agitation-type events include: akathisia, agitation, disinhibition, emational lability, hestility, aggression,
and depersanalization. tn Some cases, the events occurred within several weeks of starting treatment.
Rigorous clinical monitoring for suicidal ideation or other inicators of potential for suicidal behaviour is
advised in patients of ¥ ages. This includes monitoring for agitation-type emotional and behavioural changes.

Discontinuation Symptoms

Patients currently taking SSRis or newer antidepressants should NOT be discontinued 2brupdly, due to risk of
discontinuation symgrtoms. At the time that a medical decision is made o discontinue an SSRI or other newer
antidepressant drug, a gradual reduction in the dose rather than an abrupt cessation is recommended.
Maoncamine Oxidase Inhibitors (MAOI):

The effects of combined use of CYMBALTA® and MAOS have not been evaluated in humans or animels. Because
CYMBALTA® is an inhibitor of both serotonin and norepinephering reuplake, t s recommended that CYMBALTA® ot
be used in combination with an MAQ, including the anibioti linezolid and the thiazing dye methylthioninium chloride
(methylene blue) which are less well-known examples of MAOIS, or within atleast 14 days of discontinuing freatment
with an MAQL. Based on the haif-Iife of dulowefing, atleast 5 days should be alowed afer Stopping CYMBALTA® before
starfing an MAQI.

Hepatic Impairment:

Patients with clinically evident hepatic impairment have decreased duloxetine metabolism and elimination. CYMBALTA*
is contraindicated in patients with any liver disease resufting in hepatic impairment.

Hepatotoxicily

CYMBALTA® increases the risk of elevation of serum aminoransferase levels. In cinical trals, the median time to detection
of the aminotransferase efevation was about two months. In most patients, these were usually ransient and seli-imiting with
continuegf use, or resolved upon disconinuation of CYMBALTA®. (SEE POST-MARKET ADVERSE DRUG REACTIONS)
CYMBALTA® should be used with caution in patients treated with other drugs associated with hepatic injury. Because itis
possible that duloxetine and alcohol may interact to cause fiver injury or that duloxetine may aggravate pre-existing fiver
disease, CYMBALTA® should not ordinarity be prescribed to patients with substantial alcohol use.

Physicians should be aware of the signs and symptoms of liver damage (e.9., pruritus, dark uring, jaundice, right

upper quadrant tenderness, or unexpiained “flu-fike” symptoms) and should investigate such symptoms promptly.
CYMBALTA® should be discontinued and should not be restarted in patients with jaundice.

Controlled Narrow-angle Glaucoma:

In clinical frials, CYMBALTA® was associated with an increased risk of mydriasis; therefore it should be used cautiously
in patients with controfled narrow-angle glaucoma.

Thioridazine;

Thioridazine administration alone produces prolongation of the QTc interval, which is associated with Serious ventricular
antythmias, such as torsades de pointes-type anhythmias, and sudden death, This effect appears to be dose-elated.
CYMBALTA® is amoderate inhibitor of CYP2D6 and increases the AUC and Gra: of drugs metabolized by CYP2DG.
CYMBALTA® should not be used in combination with thioridazine.

Inhibitors of CYP1AZ;

Because CYP1AZ is imvolved in duloxeting metabolism, the potential exists for increased concentrations of duloxetine
when co-administered with a CYP1A2 inhibitor, CYMBALTA® should not be used concomitantly with polent CYP1A2
inhibitors (g.g., fluvoxaming) and some quinglone antibiotics (¢.q. ciprofioxacin or enoxacing).

Sucrose:

CYMBALTA® capsules contain sucrose. Patients with rare hereditary problems of fructose intolerance, glucose-
galactose matabsorption or sucrose-isomatiase insufficiency should not take this medicine.

Cardiovascular:

Blood Pressure and Heart Rate

CYMBALTA® has been associated with an increase in blood pressure and clinically significant hypertension in some
patients. This may be due to the noradrenergic effect of duloxetine. (SEE POST-MARKET ADVERSE DRUG REACTIONS
IN'SUPPLEMENTAL PRODUCT INFORMATION)

Cases of hypertensive crisis have been reported very rarely with CYMBALTA®  especially in patients with pre-gxisting
hypertension. CYMBALTA® should be used with caution in patients with uacontrolled hypertension as it may expose
them to hypertensive crisis.

Blood pressure and heart rate should be evaluated prior to initiating treatment and periodically measured throughout
Treatenent, especially in patients with known hypertension andor other cardiac disease. CYMBALTA* should be used
with caution in patients whose conditions could be compromised by an increased heart rale or by an increase in blood
pressure. Caution Should also be exercised when CYMBALTA™ is used with drugs that may impair ts metabolism, For
patients who experience a sustained increase in blood pressure while receiving CYMBALTA* either dose reduction or
gradual discontinuation should be considered.

Electrocardiogram Changes

CYMBALTA® has not been systematically evaluated in patients with a recent history of myocardial infarction or
unstable heart disease. Patients with these diagnoses were generally excluded from clinical Studies during the
product’s pre-marketing testing.
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In MDD placebo-controlled clinical trials and DPN placebo-controlled trials, CYMBALTA®-treated patients did not
develop abnormal ECGS &t @ rate different from that in placebo-treated patients.

Concomitant lllness:

Clinical experience with CYMBALTA™ in patients with concomitant systemic illnesses is limited. Caution is advisable
when using CYMBALTA® in patients with diseases or conditions that produce altered metabolism or hemodynamic
responses fe.g., caution should be exercised in using CYMBALTA® in patients with conditions that slow gastric
emptying).

Dependence:

Dependence Liability

Inanimal studies, duloxeting did not demonstrate Stimulant or barbiturate-like {depressant) abuse potential

While CYMBALTA® has not been systematically studied in humans for its potential for abuse there was no indication
of drug-Seeking behaviour in the clinical trials. However, physicians should carefully evaluate patients for a history
of drug abuse and follow such patients closely, observing them for signs of misuse or abuse of CYMBALTA® {e.g,,
development of tolerance, incrementation of dose, drug-seeking behaviour).

Discontinuation of Trealment:

Discontinuation Symptoms have been systematically evaluated in patients taking CYMBALTA®. Following abrupt
ortapered discontinuation in placebo-controlled clinical tials, the following Symptoms ocourred ata rate greater than
orequal to 1% and at a significantly higher rate in CYMBALTA®-treated patients compared with those discontinuing
from placebo dizzingss, nausea, headache, paresthesia, fatigue, vomiling, irrtability, insomnia, diarrhea, anxiety, and
hyperhidrosis. Verigo and nightmare have also been reported (0.9%).

Patients should be monitored for these symptoms when discontinuing reaiment with CYMBALTA®. A gradual
reduction in the dose rather than abrupt cessation is recommended whenever possible. If infolgrable Symptoms ocour
following a decrease in the dose or upon discontinuation of treatment, dose titration should be managed on the basis
of the patient's clinical response.

Endocrine:

Glucose Regulation

In DPN triats, CYMBALTA treatment worsened glycemic control in some diabetic patients. In three clinical trials of
CYMBALTA® for the management of pain associated with DPN, the mean duration of diabetes was approximately 12
years, the mean basefine fasting blood glucose was 98 mmol/L (176 mgy/dL), and the mean baseline hemoglobin Atc
(HoAc) was 78%. Inthe 12-week acute treaiment phase of these studies, CYMBALTA® was associated with a small
increase in mean fasting blood glucose as compared to placebo. In the extension phase of these studies, which lasted
p 10 52 weeks, mean fasting blood glucase increased by 0.67 mmol/L (12 mg/dL) inthe CYMBALTA® group and
decreased by 0.64 mmol/L (11.5 mg/dL) inthe routing care group, which was statistically significantly different, HbA1c
increased by'0.5% in the CYMBALTA® group and by 0.2% inthe routing care groups.

Hematologic:

Abnormal Bleeding

There have been reports of bleading abnormlities with selective serotonin reuptake inhibitors (SSRIS) and serotonin/
norepingphering reuptake inhibitors (SNRIS), including very rare cases of eccymoses and gastrointestinal bleecing
reported with CYMBALTA™. While a causal relationship to CYMBALTA® has not been estabiished, impaired platelet
aggregation may result from piatelet serotonin depletion and contribute to sueh occurrences. Skin and other mucous
membrane bleedings have been reported tollowing treatment with CYMBALTA®. Caution is advised in pafients taking
anticoagulants

(.., warfarin) and/or medicinal products known to affect platelet function (g.g., nonsteroidal anti-inflammatories and
ASA), and in patients with known tendency for bigeding or those with predisposing conditions.

Hyponatremia:

Hyponatremia may occur as a result of treaiment with SSRIS and SNRIs, including CYMBALTA®. In many cases, this
hyponatremia appears to be the result of the Syndrome of inappropriate anticiurefic hormone secrefion (SIADH). Cases
with serum sodium fower thant 10 mmol/L have been reported and appeared to be reversible when CYMBALTA® was
discontinued. Elderly patients may be at greater risk of developing hyponatremia with SSRIs and SNRIs. Also, patients
feking diuretics or who are otherwise volume depleted may be at greater risk. Disconfinuation of CYMBALTA® should
be considered in patients with symptomatic hyponatremia and appropriate medical intervention should be inituted.

Signs and symptoms of hyponatremia include headache, difficuity concentrating, memory impairment, confusion,
weakness, and unsteadiness, which may lead 1o falls. More Severe and/or acute cases have been associated with
hallucination, syncope, Seizure, coma, respiratory arrest, and death.

Neurologic:

Seizures

CYMBALTA® has not been systematically evaluated in patients with a seizure disorder. As with other CNS active drugs,
CYMBALTA® should be used with caution in patients with a history of a seizure disorder.

Serotonin Syndrome/Neuroleptic Malignant Syndrome:

Onrare occasions serolonin syndrome or neuroleptic malignant syndrome-Iike events have occurred in association
with ireaiment with SSRIs, particularly when given in combination with other serotonergic and/or neuraleptic drugs.
Serotonin syndrome symptoms may include mental status changes (e.g., confusion, irritabilty, extreme agitation
progressing to delirium and coma), autonomic instability with rapid fluctuations of vital signs (e.g., tachycardia, labile
blood pressure, hyperthermia), neuromuscular aberrations (8.q., rigidity, myoclonus, hyperreflexia, incoordination)
and/or gastrointestinal symptoms (8.4, nausea, vomiting, diarrhea). As these syndromes may restiltin potentially
life-threatening conaitions, treaiment with CYMBALTA® should be discontinued if such events occur and supportive
symptomatic treatment should be intiated. CYMBALTA® should not be used in comhination with MAOIS, including
the antibictic finezolid and the thiazine dye methyiihioninium chiorid (methylene blue) which are less well-known
examples of MAOIS or serotonin-precursors {such as L-ryptophan, oxitriptan) and should be used with caution in
combination with ather serotonergic drugs (e.g. riptans, certain tricyclic antidepressants, lithium, tramadol, St. John's
Wort) due to the risk of serclonergic syndrome.

Triptans (5HT; Agonists)

Cases of lfe-threatening Serotonin Syndrome have been reported during combined Lse of selective serotonin reuptake
inhibitors (SSRIs)/serotonin norepinephering reuptake inhibitors (SNRIs) and triptans. f concomitant reaiment with
CYMBALTA™ and a triptan is clinically warranted, careful observation of the patient is advised, particularly during
treaiment initiation and dose increases.

Effects on the Ability to Drive and Use Machines:

CYMBALTA® may be associated with undesirable effects Such as sedation and dizziness. Patients should be cautioned
about operating hazardous machinery, including automobiles, unil they are reasonably certain that CYMBALTA®
therapy does not affect their ability to engage in such activities.

Psychialric;

Suicide

As with other drugs with similar pharmacological action (e.g., SSRIs or SNRIS), isolated cases of suicidal idgation

and sticidal behaviours have been reported during CYMBALTA® therapy or early after reatment discontinuation.
Close supervision of high-risk patients should accompany initial drug therany. Prescriptions should be writien for the
smallest quantity consistent with good patient management, in order to reducs the risk of overdase. Physicians should
encourage patients o report any distressing thoughts or feelings at any time.

Activation of Mania/Hypomania
No activation of mania or hypomania was reported in DPN, FM, or CLBP placebo-controlled trials. As with similar CNS
active drugs, CYMBALTA® should be used cautiousty in patients with a history of mania.

The decision o initiate symplomatic reatment of depression should be made only after patients have been adequately
assessed to determing if they are at risk for bipolar disorder.

Renal:
Increased plasma concentration of duloxeting occurs in patients with end-stage renal disease {requiring dialysis). Thus,
CYMBALTA® is niot recommended for patients with end-stage renal disease or severe renal impairment.

Adverse Reaclions (see full listing in the Supplemental Product Information section)

CYMBALTA® has also been evaluated for safety in 1429 patients with neurapathic pain associated with DPN
representing 894.13 patient-years of exposure. Among these 1429 CYMBALTA®-reated patients, 800 patients
participated I three 12- to 13-week, placebo-controlled trials a doses ranging from 200 120 mg/day. An addftional 449
atients were envolled in an open-label safety Study using 120 mgyday for a duration of 6 months

(87 patients continued onto an open-fabel extension phas for an aditional 24 weeks). Anather 57 patients, originally reated
wilh placebo, were &xposed fo CYMBALTA® for up o 12 monins at 60 mg twice dally in an extension phase. Among these
1429 patients, 881 had 26 months of exposure fo CYMBALTA®, and 515 had greater than 12 months of exposure,

CYMBALTA® has also been evaluated for safety in 1236 patients with fibromyalgia. In placebo-controlled trials, 369
natients received CYMBALTA® 60 mg QD (120.08 patient-years), 221 patients received CYMBALTA® 120 mg QD
(102.18 patient-years), and 220 patients received CYMBALTA® 60 mg BID (36.49 patient-years) as a maximum dose.

CYMBALTA® has been evaluated for safety in 698 patients with CLBP {representing 237,99 pafient-years exposLre
to duloxetine). In 12- 1o 13-weeks placebo-controlied studies, the majority of the CYMBALTA®-treated patients (428,
71.3%) received CYMBALTA® 60 mg QD. Approximately a quarter of CYMBALTA®-treated patients (139, 23.2%)
received duloxetine 120 mg QD at some point during the acute phase.

Approximately 12% of the 800 patients who received CYMBALTA® in actite placebo-controlled trials for neuropathic pain
assaciated with DPN discontinued treatment due to an adverse event, compared with 5% of the 339 patients receiving
placebo. Nausea (CYMBALTA® 3.0%, placebo 0.3%), dizziness (CYMBALTA® 1%, placebo 0.3%), and somnolence
(CYMBALTA® 1.2%, placebo %) were the comman adverse events reported as reasons for discontinuation and
considered to be drug-related (defined as discontinuation occurring in atleast 1% of the CYMBALTA®-treated patients
and atarate of at least twice that of placeba),

Approximately 1% of the 876 patients who received CYMBALTA® in placebo-controlled trials for FM discontinued
treaiment due to an adverse event, compared with 11.8% of the 535 patients receiving placebo. Nausea (CYMBALTA®
1.9%, placebo 0.7%), atigue (CYMBALTA® 1.3%, placebo 0.2%) and somnolence (CYMBALTA® 1.5%, placebo 0%)
were the commaon adverse events reported as reasons for discontinuation and considered to be drug-related {as defined
in the paragraph above).

Approximately 17% of the 600 patients who received CYMBALTA® in 13-week placebo-controlled tials for CLBP
discontinued reatment due to an adverse reaction, compared with 6.3% of the 441 patients receiving placebo. Common
adverse reactions reported as a reason for discontinuation and considered to be drug-related (as defined above)
included nausea {CYMBALTA® 3.0%, placebo 0.7%) and somnolence (CYMBALTA® 1.0%, placebo 0.0%).

The most commenly abserved adverse events in CYMBALTA®-treated DPN patients (incicence of 5% or greater and
atleast twice the incidence in placebo patients) were: nausea, constipation, dry mouth, vomiting, atigue, decreased
appetite, somnolence, erectile dysfunction, and hyperhidrosis.

The most commanly reported adverse events in CYMBALTA®-treated FM patients with an incidence in the CYMBALTA®
treatment group =5.0% and that were significantly more frequent compared to placebo were: nausea, headache, dry
mouth, insomnia, fatigue, constipation, diarrhe, dizziness, somnolence, fyperhidrosis, and decreased appetie.

The most commaonly observed acverse events in CYMBALTA®-treated CLBP patients (incidence 5% or greater and
atleast twice the incidgnce in placebo patients) included nausea, insomnia, somnolence, consipation, dry mouth,
fatigue, and dizziness.

Post-market Adverse Drug Reaclions:

Post-marketing surveillance has identified reports of hepatic iury, including hepatocellular, pure cholestatic and
mixed injury ranging from mild elevations in laboratory values to more severe clinical Signs and symptoms of liver
injury. Isolated cases of liver failure, including fatal cases, have been reported. Mast of these cases have been reported
in patients with past or current medical and ather risk factors for liver injury, including alcohol abuse, hepaits, or
exposure to drugs with known adverse effects onthe liver and tis unclear to what extent duloxeting may have played
acontiputing role.

Adverse events reported rarely (<0.1% and 20.01%), across altindications, include: hematochezia, hallucinations,
rinary retention, and rash. A causal relationship between CYMBALTA® and the emergence of these events has not
Deen cleary established. {SEE SUPPLEMENTAL PRODUCT INFORMATION)

Drug Interactions:

Serious Drug Interactions
Monoamine Oxidase Inhibitors: See CONTRAINDICATIONS
Thioridazine; See CONTRAINDICATIONS

Potential for Other Drugs to Affect Duloxetine
Both CYP1A2 and CYP2D6 are responsibie for duloxeting metabolism. CYMBALTA® is a moderate innibitor of CYP2D6.
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Inhibitors of CYP1A2:

CYMBALTA® should not be used concomitantly with potent CYP1A2 inhibitors (e.g., fluvoxamine) and some
quinolone antibiotics (e.g., ciprofloxacin and enoxacine).

Inhibitors of CYP2DG:

Because CYP2D6 is involved in duloxetine metabolism, concomitant use of duloxetine with potent inhibitors of
(YP2D6 would be expected to, and does, resultin higher concentrations (on average 60%) of duloxetine. Caution s
advised if administering CYMBALTA® with inhibitors of CYP2D6 (e.g., SSRIs).

Potential for Duloxetine to Affect Other Drugs

Drugs Metabolized by CYP2D6:

(Caution should be used if duloxetine is co-administered with medications that are predominately metabolized by the
(YP2D6 system and which have a narrow therapeutic index such as antiarhythmics (e.g., flecainide and encainide).
Drugs Metabolized by CYP1A2:

Duloxetine has been shown to be a potential inhibitor of the CYP1A2 isoform i in vitro studies. CYMBALTA® is unikely
o have a clinically significant effect on the metabolism of CYP1A2 substrates.

Drugs Highly Bound to Plasma Protein:

Duloxeting is highly bound to plasma proteins (>90%). Therefore, administration of CYMBALTA® toa patient taking
another drug that s highly protein bound may cause increased free concentrations of either drug,

ONS Drugs: _

Caution is advised when CYMBALTA® is taken in combination with other centrally acting drugs and substances, especially
those with a simifar mechanism of acton, including alcohol. Concomnitant use of other drugs with serotonergic activity (.0,
SNRIs, SSRis,triptans, or ramadol) may resultin serotonin syndrome.

Based on the mechanism of action of duloxeting and the potential for serotonin syndrome, caution is advised when
CYMBALTA® is co-administered with other drugs or agents that may affect the serotonergic neurotransmitter systems,
such as tryptophan, riptans, serotonin reuptake inhibitors, lthium, tramadol, or St John's Wort

Triptans (SHT; agonists):

(Cases oflfe-threatening Serotonin syndrome have been reported during combined use of selective Serotonin reuptake
infibitors (SSRIs)/serotonin norepinephrine reuptake inhibitors (SNRIS) and trptans. If concomitant reatment with
CYMBALTA® and atriptan i clinically warmanted, careful observation of the patient is advised, particularty during reatment
initiation and dose increases.

Tricyclic Antidepressants (TCAY):

Caution is advised i the co-administration of tricyclic antidepressants (TCAs) (e.g., amilriptyline, desipraming,
nortriptyfine) with duloxetine, because duloxetine may inhibit TCA metabolism. Plasma TCA concentrations may need
o be monitored and the dose of the TCA may need to be reduced ifa TCA is co-administered with duloxeting.
Wararin:

Increases in INR have been reported when duloxetine was co-administered to patients treated with warfarin.

Drugs that Affect Gastric Acidity:

CYMBALTA® has an enteric coating that resists dissolution until reaching a segment of the gastrointestinal tract
where the pH exceeds 5.5. Caution is advised in using CYMBALTA® in patients with conditions that may slow gastric
emptying (e.g. some patients with diabetic gastroparesis). Drugs that raise the gastrointestinal pH may lead to an
earlier release of duloxetine.

Toreport an adverse effect, please call 1 866-364-4043.

Administration

CYMBALTA® may be administered with or without food; however, food may help reduce the incidence of initial
nausea. Results from a well-controlled dose comparison study (N=647) have demonstrated that patients taking
CYMBALTA® 60 mg/day with food experienced similar rates of nausea as patients treated with CYMBALTA®

30 mg/day with or without food.

CYMBALTA® should be swallowed whole and should not be chewed or crushed, nor should the contents be sprinkled
on food or mixed with liquids. Allof these might affect the enteric coating.

CYMBALTA® is not indicated for use i children less than 18 years of age.

Neuropathic Pain Associated with Diabetic Peripheral Neuropathy:

The recommended dose is 60 mg once daily. A lower starting dose of 30 mg may be considered for tolerability
reasons in some patients, with a target dose of 60 mg/day within 1-2 weeks. Efficacy of CYMBALTA® has been
demonstrated within the first week. Some patients may benefit from dosages above the recommended 60 mg once
daily up to a maximum dose of 120 mg per day. While a 120 mg/day dose was shown to be safe and effective, there
is no evidence that doses higher than 60 mg confer additional significant benefit, and the higher dose s less well
folerated. Doses above 120 mg have not been evaluated and are not recommended.

Fibromyalgia: . . ‘ _ -

The recommended dose is 60 mg once daily. A lower starting dose of 30 mg may be considered for tolerability
reasons in some patients, with a target dose of 60 mg/day within 1-2 weeks. Some patients may respond within
the frst week. There s no evidence that doses greater than 60 mg/day (e.q., 120 mg/day) confer additional benefit
Additionally, patients who do not respond to 60 mg/day may not respond to 120 mg/day. Furthermore, doses higher
than 60 mg/day are associated with more severe and frequent rate of adverse reactions. The safety of doses above
120 mg once daily has not been evaluated.

Chronic Low Back Pain:

The recommended dose is 60 mg once daily. A lower starting dose of 30 mg may be considered for tolerability
reasons in some patients, with a target dose of 60 mg/day within 1-2 weeks. Some patients may respond within the
first week. There is no evidence that higher doses confer additional benefit, even in patients who do not respond foa
60 mg dose, and higher doses are associated with a higher rate of adverse reactions. The safety of doses above

120 mg once daily has not been evaluated.
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Patients with Renal Impairment:

CYMBALTA® is not recommended for patients with end-stage renal disease (requiring dialysis) or in severe renal
impairment (estimated creatinine clearance <30 mL/min).

Patients with Hepatic Impairment:

CYMBALTA® should not be used in patients with any liver disease resulting in hepatic impairment.

Elderly Patients:

No dose adjustment is recommended for elderly patients on the basis of age. Caution should be exercised in treating
the elderly. When individualizing the dosage, extra care should be taken when increasing the dose.

Treatment of Pregnant Women During the Third Trimester:

When treating pregnant women with CYMBALTA® during the third trimester, the physician should carefully consider
the potential risks and benefits of reatment. The physician may consider tapering CYMBALTA® in the third trimester.
Discontinuation of Treatment:

When discontinuing CYMBALTA® after more than 1 week of therapy, itis recommended that the dose be tapered to
minimize the risk of discontinuation symptoms. Ifintolerable symptoms occur following a decrease in the dose or upon
discontinuation of treatment, then resuming the previously prescribed dose may be considered. Subsequently, the
physician may continue decreasing the dose but at a more gradual rate.

Switching Patients to or from a Monoamine Oxidase Inhibitor:

Atleast 14 days should elapse between discontinuation of an MAOI and initation of therapy with CYMBALTA®. In
addition, at least 5 days should be allowed after stopping CYMBALTA® before starting an MAOI.

@ Study References

1. CYMBALTA® Product Monograph. Eli Lilly Canada Inc., April 8, 2011.

Supplemental Product Information

Adverse Reactions:

Treatment-emergent Adverse Events Incidence in the Acute Phase of Neuropathic Pain Associated with DPN Placebo-
controlled Trials'

Percentage of Patients Reporting Event

CYMBALTA* CYMBALTA*
60 mg BID Total*
(N=341) (N=800)

CYMBALTA®
60 mg QD
(N=344)

Placebo

System Organ Class/ (N=339)

Adverse Event

Gastrointestinal
Disorders
Nausea

Diarrhea
Constipation

24
1" 7

)
=

Dry mouth
Vomiting
Dyspepsia

s
YR RY NP

General Disorders and
Administration Site
Conditions

Fatigue®

Abdominal pain

o

Infections and
Infestations

Nasopharyngitis 5 7
Influenza’

Metabolism and
Nutrition Disorders
Decreased appetite® 7

Musculoskeletal and
Connective Tissue
Disorders

Back pain

Muscle spasm

Nervous System
Disorder
Somnolence’
Headache
Dizziness
Parathesia®

—o>woo

Psychiatric Disorders
Insomnia®
Agitation'

o

Renal and Urinary
Disorders
Pollakiuria 1

Reproductive System
and Breast Disorder
Erectile dysfunction

Respiratory, Thoracic
and Mediastinal
Disorders

Cough'
Pharyngolaryngeal pain 1

NS

Skin and Subcutaneous
Tissue Disorders

Hyperhidrosis 8 10 9 2

* Includes all doses used in DPN studies (i.e., 20 mg QD, 60 mg QD and 60 mg BID)

' Events reported by at least 2% of patients treated with CYMBALTA® and more often than placebo. The following events were reported by at
least 2% of patients treated with CYMBALTA® for DPNP and had an incidence equal to or less than placebo: pain in extremity, upper respiratory
tract infection, arthralgia, cough, influenza, pruritus, musculoskeletal pain (includes myalgia and neck pain), and edema peripheral.

? Includes stomach discomfort.
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¥ Also includes asthenia.

" Includes abdominal pain upper, pain lower, abdominal inal discomfort, and gastrointestinal pain.
© 2.8% of patients treated with CYMBALTA®; 2.7% of patients who received placebo.

¢ Includes anorexia.

" Includes hypersomnia, sedation.

' Includes i ia facial, and oral.

¥ Also includes middle insomnia, early morning awakening, and initial insomnia.

" Also includes feeling jittery, e: tension, and agitation.

Male patients only. (CYMBALTA® 60 mé'dn. N=201; CYMBALTA® 60 mg BID, N=190; all CVMBAUA'. N=466; placebo, N=181).
3.9% of patients treated with CYMBALTA®; 3.8% of patients who received placebo.

Treatment-emergent Adverse Events Incidence in the FM Placebo-controlled Trials*

Percentage of Patients Reporting Event

Placebo CYMBALTA®

System Organ Class/
(N=535) (N=876)

Adverse Event

Cardiac Disorders
Palpitations 2 2

Disorders
ision blurred 1 2

Gastrointestinal Disorders
Nausea

Dry mouth

Constipation

Diarrhea

Dyspepsia

General Disorders and Administration Site
Faligue® 8 15

System Organ Class/ CYMBALTA®
Adverse Event (N=600)

wooa—
ar

Placebo
(N=441)

Gastrointestinal Disorders
Nausea

Dry mouth

Constipation

Diarrhea

Abdominal pain'

Flatulence

General Disorders and Administration
Site Conditions
Fatigue (including asthenia) 1 6

PR AN W
P woNO D

Infections and Infestations
Influenza 3 4

Metabolism and Nutritional Disorders
Decreased appetite (including anorexia) <1 4

Musculoskeletal and Connective Tissue
Disorders

Musculoskeletal pain (including myalgia and
neck pain) 2 3

Nervous System Disorders
Somnolence (including hypersomnia and sedation) 1
Dizziness 2
Headache R i

o ™

Psychiatric Disorders
Insomnia? 4
Libido decreased (including loss of libido) 1

w o

Skin and Subcutaneous Tissue Disorders
Hyperhidrosis 1 3

“ Events reported by at least 2% of patients treated with CYMBALTA® and more often than placebo. The following events were reported
by at least 2% of patients treated with CYMBALTA® and CLBP and had an incidence equal to or less than placebo: arthralgia; and
nasopharyngitis.

' Also includes pain upper, discomfort, and pain
? Also includes initial insomnia, middle insomnia, terminal insomnia

Other Adverse Events

Weight Changes

InDPN, FM, and CLBP studies, patients treated with CYMBALTA® (N=2271) for up to 26-weeks experienced a mean weight loss of
approximately 0.59 kg compared with a mean weight gain of approximately 0.18 kg in placebo-treated patients.

In 3 placebo-controlled DPN clinicalrals, patients treated with CYMBALTA* forup to 13 weeks experienced a mean weight loss of 0.92 kg, compared
with amean weight gain of 0.16 kg in placebo-treated patients. In long-term trials of up to 52 weeks in duration, the mean decrease in weight was

0.35 kg for CYMBALTA®-treated patients.

InFM studies, patients lreated with CYMBALTA® for up to 26-weeks experienced a mean weight loss of approximately 0.4 kg compared with amean
weight gain of approximately 0.3 kg in placebo-treated patients.In one long-term FM 60-week uncontrolled study, (195 patients completed the study)
CYMBALTA® patients had a mean weight increase of 0.7 kg

In one long-term CLBP 54-week study (13-week, placebo-controlled acute phase and 41-week uncontrolled extension phase), CYMBALTA®-treated
patients (N=109) experienced a mean weight decrease of 0.6 kg compared with amean weight increase of 0.1 kg in placebo-treated patients (N=116)
during the acute phase of the study. In the open-label phase, all patients treated with CYMBALTA® (N=178) had a mean weight increase of 0.4 kg
Post-market Adverse Drug Reaction:

Other adverse reactions reported very rarely (<0.01%) om post-marketing experience include: thrombocytapenia, Supraventricular arrhythia, tinnitus
upon treatment discontinuation, syndrome of inappropriate antidiuretic hormone (SIADH), glaucoma, gastrointestinal bleeding, hepalits, jaundice,
anaphylactic reaction, hypersensitivity alanine aminotransferase increased, alkaline phosphatase increased, aspartate aminolranslerase increased,
bilirubin increased, hyponatremia, hyperglycemia (reported especially in diabetic patients), muscle spasm, trismus, extrapyramidal disorder,restless
leg syndrome, Serotonin syndrome, Seizures, Seizure upon treatment discontinuation, mania, aggression and anger (particularly early in reatment

or after reatment discontinuation), gynecological bleeding, angioneurotic edema, contusion, ecchymosis, erythema multiforme, Stevens-Johnson
Syndrome, urticaria, orthostatic hypotension (especially at the initiation of treatment), syncope (especiallyat nitiation of reatment), and hypertensive
crisis. A causal refationship between CYMBALTA® and the emergence of these events has not been clearly established

Management of Overdose

No specific antidote is known, but if serotonin syndrome ensues, specific treatment (such as with cyproheptadine and/or temperature control) may be
considered. An airway should be established. Monitoring of cardiac and vital signs is recommended, along with appropriate symplomatic and supportive
measures. Gastic lavage may be indicated if erformed soon after ingestion or in symplomatic patients. Activated charcoal may be useful in imiting
absorption. Duloxeting has a large volume of distribution and forced diuresis, hemoperfusion, and exchange perfusion are unlikely to be beneficial
Inmanaging overdose, consider the possibility of multiple drug involvement. A specific caution involves patients who are taking or have recently taken
duloxetine and might ingest excessive quantities of a tricyclic antidepressant. n sucha case, accumulation of the parent tricyclic and/or its active
metabolite may increase the possibility of clinically significant sequela and extend the time needed for close medical observation

I For management of a suspected overdose, contact your regional Poison Control Centre. —I
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Treatment-emergent Adverse Events Incidence in the CLBP Placebo-controlled Trials*

System Organ Class/
Adverse Event

Percentage of Patients Reporting Reaction

Placebo
(N=441)

CYMBALTA®
(N=600)

Gastrointestinal Disorders
Nausea

Dry mouth

Constipation

Diarrhea

Abdominal pain'

Flatulence

General Disorders and Administration
Site Conditions
Fatigue (including asthenia)

Infections and Infestations
Influenza

Metabolism and Nutritional Disorders
Decreased appetite (including anorexia)

Musculoskeletal and Connective Tissue
Disorders

Musculoskeletal pain (including myalgia and
neck pain)

Nervous System Disorders

Somnolence (including hypersomnia and sedation)

muiuues nypersuiima, sedation

PR AaND W

<1

1

facial, and

oral

Includes

L wo ~w©0 >

Also includes middle insomnia, early morning awakening, and initial insomnia

® Also includes feeling jittery, 1]
Male patients only. (CYMBALTA® 60 mg QD, N=201, CYMBALTA® 60 mg BID, N=190; all CYMBALTA®, N=466; placebo, N
3.9% of patients treated with CYMBALTA®; 3.8% of patients who received placebo.

Treatment-emergent Adverse Events Incidence in the FM Placebo-controlled Trials*

tension, and p:

agitation.

Percentage of Patients Reporting Even!

System Organ Class/ Placebo CYMBALTA
Adverse Event (N=535) (N=876)
Cardiac Disorders

Palpitations 2 2
Eye Disorders

Vision blurred 1 2
Gastrointestinal Disorders

Nausea " 29
Dry mouth 5 18
Constipation 4 15
Diarrhea 8 12
Dyspepsia 3 5
General Disorders and Administration Site

Conditions

Fatigue* 8 15
Immune System Disorders

Seasonal allergy 2 3
Infections and Infestations

Upper respiratory tract infection 6 7
Urinary tract infection 3 3
Influenza 2 2
Gastroenteritis viral 2 2
Investigations

Weight increased 1 2
Metabolism and Nutrition Disorders

Decreased appetite” 2 "
Musculoskeletal and Connective Tissue

Disorders

Musculoskeletal pain 4 5
Muscle spasms 3 4
Nervous System Disorders

Headache 12 20
Dizziness 7 "
Somnolence 3 "
Tremor 1 4
Paraesthesia 4 4
Migraine 3 3
Dysgeusia 1 3
Psychiatric Disorders

Insomniad 10 16
Agitatione 2 6
Sleep disorder 2 3
Abnormal dreams' 1 3
Orgasm abnormal® <1 3
Libido decreased" <1 2
Reproductive System and Breast Disorders

Ejaculation disorder’ 0 4
Penis disorder' 0 2
Respiratory, Thoracic, and Mediastinal

Disorders

Cough 3 4
Pharyngolaryngeal pain 3 3
Skin and Subcutaneous Tissue Disorders

Hyperhidrosis 1 7
Rash 2 4
Pruritis 2 3
Vascular Disorders

Hot flush 2 3

* Events reported by at least 2% of patients treated with CYMBALTA* and more often than with placebo. The following events we
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Maxalt:

rizatriptan benzoate tablets

Maxalt rRPD’

rizatriptan benzoate wafers

mescribing Summary

ﬂPatient Selection Criteria

THERAPEUTIC CLASSIFICATION: 5-HT, Receptor Agonist
INDICATIONS AND CLINICAL USE

Adults

MAXALT® is indicated for acute treatment of migraine
attacks with or without aura in adults. MAXALT® is not in-
tended for the prophylactic therapy of migraine or for use in
the management of hemiplegic, ophthalmoplegic or basilar
migraine {see CONTRAINDICATIONS in the Supplemental
Product Information section). Safety and effectiveness of
MAXALT® have not been established for cluster headache,
which is present in an older, predominantly maie popula-
tion.

Pediatrics (<18 years of age)

The safety and efficacy of MAXALT® has not been estab-
lished in patients under 18 years of age and its use in
this age group is not recommended (see WARNINGS AND
PRECAUTIONS).

Geriatrics (>65 years of age)
The safety and effectiveness of MAXALT® has not been
adequately studied in individuals over 65 years of age. Its
use in this age group is, therefore, not recommended (see
WARNINGS AND PRECAUTIONS).

Special Populations and Conditions

For use in special populations ( see Supplemental Product
Information, WARNINGS AND PRECAUTIONS, Special
Populations and Conditions).

CONTRAINDICATIONS

MAXALT® is contraindicated in patients with history,
symptoms, or signs of ischemic cardiac, cerebrovascular
or peripheral vascular syndromes, valvular heart disease
or cardiac arrhythmias (especially tachycardias). In
addition, patients with other significant underlying
cardiovascular diseases (e.g., atherosclerotic disease,
congenital heart disease) should not receive MAXALT®,
Ischemic cardiac syndromes include, but are not
restricted to, angina pectoris of any type (e.g., stable
angina of effort and vasospastic forms of angina such as
the Prinzmetal's variant), all forms of myocardial infarc-
tion, and silent myocardial ischemia. Cerebrovascular
syndromes include, but are not limited to, strokes of any
type as well as transient ischemic attacks (TIAs).

Peripheral vascular disease includes, but is not fimited
to, ischemic bowet disease, or Raynaud’s syndrome (see
WARNINGS AND PRECAUTIONS).

Because MAXALT® may increase blood pressure, it is
contraindicated in patients with uncontrolled or severe
hypertension (see WARNINGS AND PRECAUTIONS).
MAXALT® is contraindicated within 24 hours of treatment
with another 5-HT, agonist, or an ergotamine-containing
or ergot-type medication like dihydroergotamine or
methysergide.

MAXALT® is contraindicated in patients with hemiplegic,
ophthalmoplegic or basilar migraine.

Concurrent administration of MAQ inhibitors or use of riza-
triptan within 2 weeks of discontinuation of MAD inhibitor
therapy is contraindicated (see Drug Interactions).
Because there are no data available, MAXALT® is contra-
indicated in patients with severe hepatic impairment.

MAXALT® is contraindicated in patients who are
hypersensitive to rizatriptan or any component of the
formuiation.

Wafety Information

WARNINGS AND PRECAUTIONS

General

MAXALT® should only be used where a clear diagnosis of
migraine has been established.

For a given attack, if a patient has no response to the first
dose of rizatriptan, the diagnosis of migraine should be
reconsidered before administration of a second dose.

Psychomotor Effect

Dizziness, somnolence and asthenia/fatigue were expe-
rienced by some patients in clinical trials with MAXALT®
{see ADVERSE EVENTS), Patients should be advised to avoid
driving a car or operating hazardous machinery until they
are reasonably certain that MAXALT® does not adversely
affect them.

Cardiovascular

Risk of Myocardial Ischemia and/or Infarction and
Other Adverse Cardiac Events

MAXALT® has been associated with transient chest and/
or neck pain and tightness which may resemble angina
pectoris. Following the use of other 5-HT, agonists,
in rare cases these symptoms have been identified
as being the likely result of coronary vasospasm or
myecardial ischemia. Rare cases of serious coronary
events or arrhythmia have occurred following use of
other 5-HT, agonists, and may therefore also occur
with MAXALT®, Because of the potential of this class
of compounds (5-HT,qp agonists) to cause coronary
vasospasm, MAXALT® should not be given to patients
with documented ischemic or vasospastic coronary
artery disease (see CONTRAINDICATIONS). It is strongly
recommended that MAXALT® not be given to patients in
whom unrecognized coronary artery disease (CAD) is
predicted by the presence of risk factors (e.g., hyperten-
sion, hypercholesterolemia, smoker, obesity, diabetes,
strong family history of CAD, female with surgical or
physiological menopause, or male over 40 years of age)
unless a cardiovascular evaluation provides satisfactory
clinical evidence that the patient is reasonably free of
coronary artery and ischemic myocardial disease or
other significant underlying cardiovascular disease.
The sensitivity of cardiac diagnostic procedures to
detect cardiovascular disease or predisposition to
coronary artery vasospasm is unknown. If, during the
cardiovascular evaluation, the patient’s medical his-
tory, electrocardiographic or other investigations reveal
findings indicative of, or consistent with, coronary artery
vasospasm or myocardial ischemia, MAXALT® should
not be administered (see CONTRAINDICATIONS).

For patients with risk factors predictive of CAD, who
are considered to have a satisfactory cardiovascular
evaluation, the first dose of rizatriptan should be
administered in the setting of a physician’s office or
similar medically staffed and equipped facility. Because
cardiac ischemia can occur in the absence of clinical
symptoms, consideration should be given to obtaining
on the first occasion of use an electrocardiogram (ECG)
during the interval immediately following MAXALT®, in
these patients with risk factors. However, an absence of
drug-induced cardiovascular effects on the occasion of
the initial dose does not preclude the possibility of such
effects occurring with subsequent administrations.

Intermittent long-term users of MAXALT® who have
or acquire risk factors predictive of CAD, as described
abaove, should receive periodic interval cardiovascular
evaluation as they continue to use MAXALT®.

If symptoms consistent with angina occur after the use
of MAXALT®, ECG evaluation should be carried out to
look for ischemic changes.

The systematic approach described above is intended
1o reduce the likelihood that patients with unrecognized
cardiovascular disease will be inadvertently exposed
to MAXALT®.

“Registered Trademark of Merck Sharp & Oohme Corp., a subsidiary of Merck & Ce., lnc. Used under license.
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Discomfort in the chest, neck, throat and jaw (including
pain, pressure, heaviness and tightness) has been re-
ported after administration of rizatriptan. Because drugs
in this class may cause coronary artery vasaspasm,
patients who experience signs or symptoms suggestive
of angina following dosing should be evaluated for the
presence of CAD or a predisposition to Prinzmetal’s
variant angina before receiving additional doses of
medication, and should be monitored electrocardio-
graphically if dosing is resumed and similar symptoms
recur. Similarly, patients who experience other symptoms
or signs suggestive of decreased arterial flow, such
as ischemic bowel syndrome or Raynaud's syndrome
following MAXALT® administration should be evaluated
for atherosclerosis or predisposition to vasospasm (see
CONTRAINDICATIONS).

Cardiac Events and Fatalities Associated with 5-HT,
Agonists

MAXALT® may cause coronary artery vasospasm. Serious
adverse cardiac events, including acute myocardial infarc-
tion, life-threatening disturbances of cardiac rhythm, and
death have been reported within a few hours following the
administration of 5-HT, agonists. Considering the extent
of use of 5-HT, agonists in patients with migraine, the
incidence of these events is extremely low.

Premarketing Experience with MAXALT®

Among the approximately 4200 patients who were treated
with at least a single oral dose of either 5 or 10 mg rizatriptan
in premarketing clinical trials of MAXALT®, electrocardiac
adverse experiences were observed in 33 patients. One
patient was reported to have chest pain with possible
ischemic ECG changes following a single dose of 10 mg.

Postmarketing Experience with MAXALT®

Serious cardiovascular events have been reported in as-
sociation with the use of MAXALT®. The uncontrolled nature
of postmarketing surveillance, however, makes it impossible
to determine definitively the proportion of reported cases
that were actually caused by MAXALT® or fo reliably assess
causation in individual cases.

Cerebrovascular Events and Fatalities Associated
with 5-HT, Agonists

Cerebral hemorrhage, subarachnoid hemorrhage, stroke,
and other cerebrovascular events have been reported
in patients treated with 5-HT, agonists; and seme have
resulted in fatalities. In @ number of cases, it appears
possible that the cerebrovascular events were primary, the
agonist having been administered in the incorrect belief
that the symptoms experienced were a consequence of
migraine, when they were not. Before treating migraine
headaches with MAXALT® in patients not previously
diagnosed as migraineurs, and in migraineurs whao present
with atypical symptoms, care should be taken to exclude
other potentially serious neurological conditions. If a patient
does not respond to the first dose, the opportunity should
be taken to review the diagnosis before a second dose is
given. It should be noted that patients with migraine may
be at increased risk of certain cerebrovascular events (e.g.,
stroke, hemorrhage, transient ischemic attack).

Special Cardiovascular Pharmacology Studies with

Another 5-HT, Agonist

in subjects {(n=10) with suspected coronary artery disease
undergoing angiography, a 5-HT, agonist at a subcutane-
ous dose of 1.5 mg produced an 8% increase in aortic
blood pressure, an 18% increase in pulmonary artery
blood pressure, and an 8% increase in systemic vascular
resistance. In addition, mild chest pain or tightness was
reported by four subjects. Clinically significant increases in
blood pressure were experienced by three of the subjects
(two of whom also had chest pain/discomfort). Diagnostic
angiogram results revealed that 9 subjects had normal
coronary arteries and one had insignificant coronary artery
disease.

In an additional study with this same drug, migraine patients
{n=35) free of cardiovascular disease were subjected to
assessments of myocardial perfusion by positron emission
tomography while receiving a subcutaneous 1.5 mg dose
in the absence of a migraine attack. Reduced coronary
vasodilatory reserve (~10%), increased coronary resistance
(~20%), and decreased hyperemic myocardial blood flow
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(~10%}) were noted. The relevance of these findings to the
use of the recommended oral dose of this 5-HT, agonist
is not known.

Similar studies have not been done with MAXALT®, However,
owing to the common pharmacodynamic actions of 5-HT,
agonists, the possibility of cardiovascular effects of the
nature described above should be considered for any agent
of this pharmacological class.

Other Vasospasm-Related Events

5-HT, agonists may cause vasospastic reactions other
than coronary artery vasospasm. Extensive postmarket
experience has shown the use of another 5-HT, agonist to
be associated with rare occurrences of peripheral vascular
ischemia and colonic ischemia with abdominal pain and
bloody diarrhea.

Increase in Blood Pressure

Significant elevation in blood pressure, including hyperten-
sive crigis, has been reported on rare occasions in patients
receiving 5-HT, agonists with and without a history of
hypertension. In healthy young male and female subjects
who received maximal doses of MAXALT® (10 mg every
2 hours for 3 doses), slight increases in blood pressure
(approximately 2-3 mmHg) were observed. Rizatriptan is
contraindicated in patients with uncontrolled or severe
hypertension (see CONTRAINDICATIONS). In patients with
controlled hypertension, MAXALT® should be administered
with caution, as transient increases in blood pressure and
peripheral vascular resistance have been observed in a
small portion of patients.

Endocrine and Metabolism

Phenylketonurics

Phenylketonuric patients should be informed that MAXALT
RPD® Wafers contain phenylalanine (a component of aspar-
tame). Each 5 mg wafer contains 1.05 mg phenylalanine,
and each 10 mg wafer contains 2.10 mg phenylalanine.

Hepatic/Biliary/Pancreatic

Rizatriptan should be used with caution in patients with
moderate hepatic insufficiency due to an increase in
plasma concentrations of approximately 30% (see ACTION
AND CLINICAL PHARMACOLOGY, Special Populations and
Conditions in the Product Monograph and DOSAGE AND
ADMINISTRATION). Since there are no data in patients with
severe hepatic impairment, rizatriptan is contraindicated
in this population (see CONTRAINDICATIONS and DOSAGE
AND ADMINISTRATION).

Immune

Rare hypersensitivity (anaphylaxis/anaphylactoid) reactions
may occur in patients receiving 5-HT, agonists such as
MAXALT®. Such reactions can be life threatening or fatal.
In general, hypersensitivity reactions to drugs are more
likely to occur in individuals with a history of sensitivity to
multiple allergens. Owing to the possibility of cross-reactive
hypersensitivity reactions, MAXALT® should not be used in
patients having a history of hypersensitivity to chemically-
related 5-HT, receptor agonists.

Neurologic

Care should be taken to exclude other potentially serious
neurologic conditions before treating headache in patients
not previously diagnosed with migraine or who experience
a headache that is atypical for them. There have been
rare reports where patients received 5-HT, agonists for
severe headache that were subsequently shown to have
been secondary to an evolving neurological lesion. For
newly diagnosed patients or patients presenting with
atypical symptoms, the diagnosis of migraine should be
reconsidered if no response is seen after the first dose
of MAXALT®.

Seizures

Caution should be observed if MAXALT® is to be used in
patients with a history of epilepsy or structural brain lesions
which lower the convulsion threshold. There have been very
rare reports of seizures following administration of MAXALT®
in patients with or without risk factors or previous history
of seizures (see ADVERSE REACTIONS, Post-Marketing
Adverse Reactions, Nervous System in the Supplemental
Product Information).

Ophthalmologic

Binding to Melanin-Containing Tissues

The propensity for rizatriptan to bind melanin has not been
investigated. Based on its chemical properties, rizatriptan
may bind to melanin and accumulate in melanin-rich tissue
(e.9., eye) over time. This raises the possibility that rizatrip-
tan could cause toxicity in these tissues after extended use.
There were, however, no adverse ophthalmologic changes
related to treatment with rizatriptan in the one-year dog
toxicity study. Although no systematic monitoring of oph-
thalmologic function was undertaken in clinical trials, and
no specific recommendations for ophthalmologic monitoring
are offered, prescribers should be aware of the possibility
of long-term ophthalmologic effects.

Renal

Rizatriptan should be used with caution in dialysis patients
due to a decrease in the clearance of rizatriptan, resulting
in approximately 44% increase in plasma concentrations
{see ACTION AND CLINICAL PHARMACOLOGY, Special
Populations and Conditions in the Product Monograph,
and DOSAGE AND ADMINISTRATION).

Selective Serotonin Reuptake Inhibitors/Serotonin
Norepinephrine Reuptake Inhibitors and Serotonin
Syndrome

Cases of life-threatening serotonin syndrome have been
reported during combined use of selective serotonin
reuptake inhibitors (SSRIs)/serotonin norepinephrine
reuptake inhibitors (SNRIs) and triptans. If concomitant
treatment with MAXALT® and SSRIs (e.g., sertraline, escit-
alopram oxalate, and fluoxetine) or SNRIs (e.g., venlafaxine,
duloxetine) is clinically warranted, careful observation of the
patient is advised, particularly during treatment initiation
and dose increases. Serotonin syndrome symptoms may
include mental status changes (e.g., agitation, hallucina-
tions, coma), autonomic instability (e.g., tachycardia, labile
blood pressure, hyperthermia), neuromuscular aberrations
{e.q., hyperreflexia, incoordination) and/or gastrointestinal
symptoms (e.g., nausea, vomiting, diarrhea) (see DRUG
INTERACTIONS).

Special Populations and Conditions

For use in special populations (see Supplemental Product
Information, WARNINGS AND PRECAUTIONS, Special
Populations and Conditions).

ADVERSE REAGCTIONS

(see Supplemental Product Information for full
listing)

Adverse Drug Reaction Overview

Serious cardiac events, including some that have been
fatal, have occurred following use of 5-HT, agonists.
These events are extremely rare and most have been
reported in patients with risk factors predictive of
CAD. Events reported have included coronary artery
vasospasm, transient myocardial ischemia, myocar-
dial infarction, ventricular tachycardia, and ventricular
fibrillation (see CONTRAINDICATIONS, WARNINGS AND
PRECAUTIONS).

Long-Term Safety

In long-term extension studies, a total of 1854 patients
treated 16,150 migraine attacks with MAXALT® 5 mg
Tablets and 24,043 attacks with MAXALT® 10 mg Tablets
over a period of up to 1 year. In general, the types of clinical
adverse experiences observed in the extension studies
were similar to those observed in the acute studies. How-
ever, the incidences of most clinical adverse events were
approximately 3-fold higher in extension, as expected,
based on increased observation time. The most common
adverse events per attack (defined as occurring at an
incidence of at least 1%) for MAXALT® 5 mg and 10 mg,
respectively, were as follows: nausea (3%, 4%), dizziness
(2%, 2%), somnolence 2%, 4%}, asthenia/fatigue (2%, 2%),
headache (1%, 2%), vomiting (1%, <1%), chest pain (<1%,
1%) and paresthesia (<1%, 2%). Due to the lack of placebo
controls in the extension studies, the role of MAXALT® in
causation cannot be reliably determined.

To report a suspected adverse reaction, ptease contact
Merck Frosst Canada Ltd. by:

Toll-free telephone: 1-800-567-2594
Toll-free fax: 1-877-428-8675
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By regular mail: Merck Frosst Canada Ltd., P.0. Box 1005,
Pointe-Claire — Dorval, QC HI9R 4P8

DRUG INTERACTIONS

Ergot-Containing Drugs

Ergot-containing drugs have been reported to cause
prolonged vasospastic reactions. Because there is a
theoretical basis that these effects may be additive, use
of ergotamine-containing or ergot-type medications (like
dihydroergotamine or methysergide) and rizatriptan within
24 hours is contraindicated (see CONTRAINDICATIONS).

Monoamine Oxidase Inhibitors

Rizatriptan is principally metabolized via monoamine
oxidase, ‘A" subtype (MAG-A). In a drug interaction study,
when MAXALT® 10 mg was administered to subjects
(n=12) receiving concomitant therapy with the selective,
reversible MAQ-A inhibitor, moclobemide 150 mg t.i.d.,
there were mean increases in rizatriptan AUC and Cpay of
119% and 41%, respectively; and the AUC of the active
N-monodesmethyl metabolite of rizatriptan was increased
more than 400%. The interaction would be expected to be
greater with irreversible MAQ inhibitors. Drug interaction
studies were not conducted with selective MAQ-B inhibitors.

The specificity of MAO-B inhibitors diminishes with higher
doses and varies among patients. Therefore, co-adminis-
tration of rizatriptan in patients taking MAG-A or MAO-B
inhibitors is contraindicated (see CONTRAINDICATIONS).

Nadolol/Metoprolol

In a drug interactions study, effects of multiple doses of
nadolol 80 mg or metoprolol 100 mg every 12 hours on the
pharmacokinetics of a single dose of 10 mg rizatriptan were
evaluated in healthy subjects (n=12). No pharmacokinetic
interactions were observed.

Oral Contraceptives

In a study of concurrent administration of an oral con-
traceptive during 6 days of administration of MAXALT®
{10-30 mg/day) in healthy female volunteers (n=18),
rizatriptan did not affect plasma concentrations of ethinyl
estradiol or norethindrone.

Other 5-HT, Agonists
The administration of rizatriptan with other 5-HT, agonists
has not been evaluated in migraine patients.

Because their vasospastic effects may be additive,
co-administration of rizatriptan and other 5-HT, agonists
within 24 hours of each other is contraindicated (see
CONTRAINDICATIONS),

Propranolol

MAXALT® should be used with caution in patients receiv-
ing propranolol, since the pharmacokinetic behavior of
rizatriptan during co-administration with propranolol may
be unpredictable. In a study of concurrent administration
of propranolol 240 mg/day and a single dose of rizatriptan
10 mg in healthy subjects (n=11), mean plasma AUC and
Crax for rizatriptan were increased by 70% and 75%,
respectively, during propranolol administration. In one
subject, a 4-fold increase in AUC and 5-fold increase in
Cmax Was observed. This subject was not distinguishable
from the others based on demographic characteristics.
The AUC of the active N-monodesmethyl metabolite of
rizatriptan was not affected by propranolol (see DOSAGE
AND ADMINISTRATION).

Selective Serotonin Reuptake Inhibitors / Serotonin
Norepinephrine Reuptake Inhibitors and Serotonin
Syndrome

Cases of life-threatening serotonin syndrome have been
reported in post-marketing experience during combined
use of selective serotonin reuptake inhibitors (SSRIs) or
serotonin norepinephrine reuptake inhibitors (SNRIs) and
triptans (see WARNINGS AND PRECAUTIONS).

Ina pharmacokinetic study with paroxetine and rizatriptan,
paroxetine had no influence on the plasma levels of
rizatriptan.

Food

Interactions with food have not been studied. Food has
no significant effect on the bioavailability of rizatriptan but
delays the time to reach peak concentration by an hour. In
clinical trials, MAXALT® was administered without regard
to food.
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Administration

DOSAGE AND ADMINISTRATION
(see Product Monograph for complete information)

Dosing Considerations

MAXALT® is recommended only for the acute treatment of
migraine attacks. MAXALT® should not be used prophylacti-
cally. Controlled trials have not established the effectiveness
of a second dose if the initial dose is ineffective.

The safety of treating, on average, more than four head-
aches in a 30-day period has not been established.

Recommended Dose and Dosage Adjustment
ADULTS

MAXALT® Tablets and MAXALT RPD® Wafers

The recommended single adult dose is 5 mg. The maximum
recommended single dose is 10 mg. There is evidence that
the 10 mg dose may provide a greater effect than the 5 mg
dose (see CLINICAL TRIALS in the Product Monograph). The
choice of dose should therefore be made on an individual
basis, weighing the possible benefit of the 10 mg dose with
the potential risk for increased adverse events.

For MAXALT RPD® Wafers, administration with liquid is
not necessary. The wafer is packaged in a blister within an
outer aluminum pouch. Patients should be instructed not
to remove the blister from the outer pouch until just prior
to dosing. The blister pack should then be peeled open with
dry hands and the wafer placed on the tongue, where it will
dissolve and be swallowed with the saliva.

Redosing

Doses should be separated by at least 2 hours; no more
than a total of 20 mg (Tablets or Wafers) should be taken
in any 24-hour period.

Patients receiving propranolol

A single 5 mg dose of MAXALT® should be used. In no
instances should the total daily dose exceed 10 mg per

day, given in two doses, separated by at least two hours
{see DRUG INTERACTIONS).

Renal Impairment

In hemodialysis patients with severe renal impairment
(creatinine clearance <2 mL/min/1.73 m?), the AUC of
rizatriptan was approximately 44% greater than in patients
with normal renal function (see ACTION AND CLINICAL
PHARMACOLOGY, Special Populations and Conditions in the
Product Monograph). Consequently, if treatment is deemed
advisable in these patients, the 5 mg MAXALT® Tablet or
Wafer should be administered. No more than a total of 10 mg
should be taken in any 24-hour period. Repeated dosing in
renally impaired patients has not been evaluated.

Hepatic Impairment

MAXALT® is contraindicated in patients with severe hepatic
impairment (Child-Pugh grade C) due to the absence of
safety data. Plasma concentrations of rizatriptan were
approximately 30% greater in patients with moderate
hepatic insufficiency (see ACTION AND CLINICAL
PHARMACOLOGY, Special Populations and Conditions in the
Product Monographj. Consequently, if treatment is deemed
advisable in the presence of moderate hepatic impairment,
the 5 mg MAXALT® Tablet or Wafer should be administered.
No more than a total of 10 mg should be taken in any
24-hour period. Repeated dosing in hepatically impaired
patients has not been evaluated.

Patients with Hypertension

MAXALT® should not be used in patients with uncontrolled
or severe hypertension. In patients with mild to moderate
controlled hypertension, patients should be treated cautiously
at the lowest effective dose.

OVERDOSAGE

No overdoses of MAXALT® were reported during clinical
trials.

Rizatriptan 40 mg (administered as either a single dose
or as two doses with a 2-hour interdose interval) was
generally well tolerated in over 300 patients; dizziness and
somnolence were the most common drug-related adverse
effects.

In a clinical pharmacology study in which 12 subjects
received rizatriptan, at total cumulative doses of 80 mg
{given within four hours), two subjects experienced syncope
and/or bradycardia. One subject, a female aged 29 years,

developed vomiting, bradycardia, and dizziness beginning
three hours after receiving a total of 80 mg rizatriptan
(administered over two hours); a third degree AV block,
responsive to atropine, was observed an hour after the
onset of the other symptoms. The second subject, a
25-year-old male, experienced transient dizziness, syncope,
incontinence, and a 5-second systolic pause (on ECG
monitor) immediately after a painful venipuncture. The
venipuncture occurred two hours after the subject had
received a total of 80 mg rizatriptan (administered over
four hours).

In addition, based on the pharmacology of rizatriptan,
hypertension or other more serious cardiovascular symptoms
could occur after overdosage. Gastrointestinal decontami-
nation {i.e., gastric lavage followed by activated charcoal)
should be considered in patients suspected of an overdose
with MAXALT®. The elimination half-iife of rizatriptan is
2to 3 hours (see ACTION AND CLINICAL PHARMACOLOGY
in the Product Monograph). Clinical and electrocardiographic
monitoring should be continued for at least 12 hours, even
if clinical symptoms are not observed.

There is no specific antidote to rizatriptan. In cases of
severe intoxication, intensive care procedures are recom-
mended, inciuding establishing and maintaining a patent
airway, ensuring adequate oxygenation and ventilation, and
monitoring and support of the cardiovascular system.

The effects of hemo- or peritoneal dialysis on serum
concentrations of rizatriptan are unknown.

Supplemental Product Information
WARNINGS AND PRECAUTIONS

Special Populations and Conditions

Pregnant Women: In a reproduction study in rats, birth weights and pre- and
post-weaning weight gain were reduced in the offspring of females treated
prior to and during mating and throughout gestation and lactation. These
effects occurred in the absence of any apparent maternal toxicity (maternal
plasma drug exposures were 22 and 337 times, respectively, the exposure
in humans receiving the maximum recommended daily dose (MRDD) of
20 mg). The developmental ne-effect dose was equivalent to 2.25 times human
exposure at the MRDD.

In embryofetal development studies, no teratogenic effects were observed
when pregnant rats and rabbits were administered doses at the equivalent of
337 times and 168 times, respectively, the human MRDD, during organogenesis.
However, fetal weights were decreased in conjunction with decreased maternal
weight gain at these same doses. The developmental no-effect dose in both rats
and rabbits was 22 times the human MRDD. Toxicokinetic studies

where patients were allowed 1o treat multiple attacks for up to 1 year, 4%
(59 out of 1525 patients) withdrew because of adverse experiences.

Tables 1 and 2 list the adverse events regardiess of drug relationship (incidence
> 1% and greater than placebo) after a single dose of MAXALT® Tablets and
MAXALT RPD® Wafers, respectively. Most of the adverse events appear to
be dose-refated. The events cited reflect experience gained under closely
monitored conditions of clinical trials in a highly selected patient poputation.
In actual clinical practice or in other clinical trials, these frequency estimates
may not apply, as the conditions of use, reporting behavior, and the kinds of
patients treated may differ.
Table 1
Incidence (2 1% and Greater than Placebo) of Adverse Experiences
After a Single Dose of MAXALT® Tablets or Piacebo (Prior to
Subsequent Dose) in Phase ill Controlled Clinical Trials*

% of Patients
Piacebo MAXALT®  MAXALT®
5mg 10mg

Number of Patients 627 977 1167
Symptoms of Potentially Cardiac Origin

Upper Limb Sensations* 1.3 1.7 1.8

Chest Sensations® 1.0 16 3.1

Neck/Throat/Jaw Sensations* 0.6 14 25

Palpitations 0.2 09 1.0
Body as a Whole

Asthenia/Fatigue 21 42 6.9

Abdominal Pain 1.0 1.7 22
Digestive System

Nausea 35 4.1 57

Dry Mouth 1.3 26 3.0

Vomiting 21 16 23
Nervous System

Dizziness 45 42 8.9

Somnolence 35 4.2 84

Headache 08 18 21

Paresthesia 10 15 29

Tremor 10 13 03

Insomnia 03 1.0 03
Skin and Skin Appendage

Flushing 1.0 0.6 11

*The term “sensations” encompasses adverse events described as pain, dis-
comtort, pressure, heaviness, constriction, tightness, heat/burning sensation,
paresthesia, numbness, tingling, weakness and strange sensations.

'Data from Studies 022, 025, 029 and 030.

Table 2
Incidence (> 1% and Greater than Placebo) of Adverse Experiences
Aﬂu’ a Slngls Dose of MAXALT RPD® Wafers or Placebo (Prior to
Dose) in Phase Hl Controlied Clinical Trials!

% of Patients

placental transfer of drug in both species.

There are no adequate and well-controlled studies in pregnant women;
therefore, rizatriptan should be used during pregnancy only if the potential
benefit justifies the potential risk to the fetus.

Impairment of Fertility

In a tertility study in rats, aftered estrus cyclicity and delays in time to mating
were observed in females treated orally with an equivalent of 337 times the
maximum recommended daily dose (MRDD) of 20 mg in humans. The no-effect
dose was 22 times the MRDD. There was no impairment of fertility or reproduc-
tive performance in male rats treated with up to 825 times the MRDD.
Nursing Women: It is not known whether this drug is excreted in human
milk. Because many drugs are excreted in human milk, caution should be
exercised when MAXALT® is administered to women who are breast-feeding.
Rizatriptan is extensively excreted in rat milk, at a level of 5-fold or greater
than maternal plasma levels.

Pediatrics (< 18 years of age): MAXALT® is not recommended for use in
patients under 18 years of age. In a randomized placebo-controlled trial of
281 adolescent migraineurs, aged 12-17 years, the efficacy of MAXALT®
Tablets (5 mg) was not different from that of placebe {see ACTION AND
CLINICAL PHARMACOLOGY, Special Populations and Conditions in the product
monograph).

Geriatrics (> 65 years of age): The safety and effectiveness of MAXALT®
has not been adequately studied in individuals over 65 years of age. The risk
of adverse reactions to this drug may be greater in elderly patients, as they are
more likely to have decreased hepatic function, be at higher risk for CAD, and
experience blood pressure increases that may be more pronounced. Clinical
studies with MAXALT® did not include a substantial number of patients over
65 years of age (n=17). ts use in this age group s, therefore, not recom-
mended.

Special Disease Conditions:

MAXALT® shoufd be administered with caution to patients with diseases that
may aiter the absorption, metabolism, or excretion of drugs (see ACTION AND
CLINICAL PHARMACOLOGY, Special Populations and Conditions in the product
monograph).

Monitoring and Laboratory Tests

No specific [aboratory tests are recommended for monitoring patients prior to
and/or after treatment with MAXALT®.

ADVERSE REACTIONS

Clinical Trial Adverse Drug Reactions

Because clinical trials are conducted under very specific conditions the adverse
reaction rates observed in the clinical trials may not reflect the rates observed
in practice and should nol be compared to the rates in the clinical trials of
another drug. Adverse drug reaction information from clinical trials is useful for
identifying drug-related adverse events and for approximating rates.
Experience in Controlled Clinical Trials with MAXALT®

Typical 5-HT, Agonist Adverse Reactions

As with other 5-HT, agonists, MAXALT® has been associated with sensations of
heaviness, pressure, tightness er pain which may be intense. These may occur
in any part of the body including the chest, throat, neck, jaw and upper limb.
Acute Safety

Adverse experiences to rizatriptan were assessed in controlled clinical trials that
included over 3700 patients who received single or mutiple doses of MAXALT*
Tablets. The most common adverse events during treatment with MAXALT™
were asthenia/fatigue, somnolence, pain/pressure sensation and dizziness.
These events appeared to be dose-related. In jong-term extension studies
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Placebo MAXALT  MAXALT
RPD® RPD®
S5mg 10mg

Number of Patients 283 282 302
Symptoms of Potentially Cardiac 0rlgln

Chest Sensations* 14 1.2

Neck/throat/Jaw Sensations® 0 4 14 20

Tachycardia 1.1 14 0.3

Upper Limb Sensations” 04 07 20

Palpitations 0.4 04 1.0
Body as a Whole

Asthenia/Fatigue 04 21 36
Digestive System

Dry Mouth 2.1 6.4 6.0

Nausea 57 6.4 70

Dyspepsia 0.7 1.1 20

Acid Regurgitation 0 1.1 0.7

Salivation Increase 0 0 1.3
Musculoskeletal System

Regional Heaviness 0 0 1.0
Nervous System

Dizziness 38 6.4 86

Semnolence 28 43 53

Headache 07 18 20

Insomnia 0 14 0.7

Paresthesia 04 14 30

Hypesthesia 14 Q.7

Mental Acuity Decreased 1] 11 03

Tremor 0.7 1.1 0

Nervousness 04 1.1 0.7
Respiratory System

Pharyngeal Discomfort 0 11 0.7
Skin and Skin Appendage

Sweating 0.7 1.1 1.0
Special Senses

Taste Perversion 11 14 23

Blurred Vision 0 04 13

*The term "sensations” encompasses adverse events described as pain, dis-
comfort, pressure, heaviness, constriction, tightness, heat/burning sensation,
paresthesia, numbness, tingling, weakness and strange sensations.

'Data from Studies 033 and 049.

MAXALT® was generally well-tolerated. Adverse experiences were typically
mild in intensity and were transient. The frequencies of adverse experiences
in clinical trials did not increase when up to three doses were taken within
24 hours. The incidences of adverse experiences were not affected by age,
gender or use of prophylactic medications. There were insufficient data to
assess the impact of race on the incidence of adverse events.

Other Events Observed in Association with the Administration

of MAXALT®

tn the section that follows, the frequencies of less commonly reported adverse
clinical events are presented. Because the reports include events observed
in open studies, the role of MAXALT® in their causation cannot be reliably
determined. Furthermore, variability associated with adverse event reporting,
the terminology used to describe adverse events, etc. limit the vaiue of the
quantitative frequency estimates provided. Event frequencies are calculated as
the number of patients who used MAXALT* 5 mg and 10 mg tablets in Phase |
and il studies (n=3716) and reported an event divided by the total number of
patients exposed to MAXALT*. All reported events are included, except those
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already listed in the previous table, those too general to be informative, and
those not reasonably associated with the use of the drug. Events are further
classified within body system categories and enumerated in order of decreasing
frequency using the following definitions: frequent adverse events are those
defined as those occurring in at least 1/100 patients; infrequent adverse
experiences are those occurring in 1/100 to 171000 patients; and rare adverse
experiences are those occurring in fewer than 171000 patients.

Body as a Whole

Frequent were warm sensations, chest pain and chills/cold sensations.
Infrequent were heat sensitivity, facial edema, hangover effect, abdominal
distention, edema/swelling and malaise. Rare were fever, orthostatic effects,
and syncope.

Cardiovascular

Frequent was palpitation. Infrequent were tachycardia, cold extremities,
hypertension, arrhythmia, and bradycardia. Rare were angina pectoris and
biood pressure increased.

Digestive

Frequent was diarrhea. Infrequent were dyspepsia, thirst, acid regurgitation,
dysphagia, constipatien, flatulence, and tongue edema. Rare were anorexia,
appetite increase, gastritis, paralysis (tongue), eructation and glosodynia.
Metabolic

Infrequent was dehydration.

Musculoskeletal

Infrequent were muscle weakness, stiffness, myalgia, muscle cramp, muscu-
loskeletal pain, and arthralgia.

Neurological/Psychlatric

Frequent were nypesme5|a and mental acu\ry uecreased |mrequem were
nervousness, vertigo, insomnia, anxiety, d . euphoria,

ataxia, dysarthria, confusion, dream abnormal ity, gan abnormality, imitability,
memory 1t, agitation, hyp ia, sleep disorder, speech disorder,
migraine and spasm. Rare were dysesthesia, depersonalization, akinesia/
bradykinesia, apprehension, hyperkinesia, hypersomnia, and hyporefiexia.

Respiratory
Frequent were dyspnea and pharyngeal discomfcrt. infrequent were pharyngitis,
ircitation {nasal). congestion (nasal), dry throat, upper respiratory infection,

yawning, respi y C dry nose, , and sinus disorder.
Rare were cough, mccups rhinorth sneezmg and
pharyngeal edema.

Special Senses

Frequent was taste perversion. Infrequent were blurred vision, tinnitus, dry
eyes, burning eye, eye pain, eye irritation, ear pain, and tearing. Rare were
hyperacusis, smell perversion, photophobia, photopsia, itching eye, and eye
sweliing.

Skin and Skin

Infrequent were sweating, pruritus, rash, and urticaria. Rare were erythema,
acne, and photosensitivity.

Urogenital System

Frequent was hot flashes. Infrequent were urinary frequency. polyuria, and
menstruation disorder. Rare was dysuria.

The adverse experience profile seen with MAXALT RPD® Wafers was similar to
that seen with MAXALT® Tablets.

Post-Market Adverse Drug Reactions

The following additional adverse reactions have been reported very rarely
and most have been reported in patients with risk factors predictive of CAD:
Myocardial ischemia or infarction, cerebrovascular accident.
The foliowing adverse reactions have also been repoﬂed‘
Hyp! itivity: Hypersensi reaction,

reaction, angioedema {e.g., facial edema tongue swellmg pharyngeal edema)
wheezing, urticaria, rash, toxic epidermal necrolysis.

Nervous System: serotonin syndrome.

Selzures: There have been very rare reports of seizures following administration
of MAXALT® in patients with or without risk factors or previous history of
seizures {see WARNINGS AND PRECALTTIONS).

Musculoskeletal: facial pain.

Special Senses: Dysgeusia.

Vascular disorders: Peripheral vascular ischemia

Drug Abuse and Dependence

Although the abuse potential of MAXALT® has not been specifically assessed, no
abuse of, tolerance to, withdrawal from, or drug-seeking behavior was observed
in patients who received MAXALT® in clinical trials or their extensions. The
5-HTg1 BGONISS. a5 3 class, have not been associated with drug abuse.
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KING MEDICAL
THE CANADIAN ELECTRODE PLACE

« ALPINE BIOMED Mono/Conc. Needles
» AMBU Blue Sensor * Neuroline

+ CHALGREN Needles -« Bar/Ring/Clip
+ KENDALL Adhesive * NuTab

+ KING MEDICAL Cables & Adapters
+ MAVIDON Lemon Skin Prep

* NIKOMED USA Adhesive Electrodes
+ PARKER LAB. Electrode Paste

+ 3M CANADA Micropore * Transpore
+ VERMED Adhesive Electrodes

D.O. WEAVER Ten20 - NuPrep

Clavis™ « MyoGuide™ + Chalgren * Inoject™
Large stock of Hypodermic Needles

Tel 905-833-3545 Fax 905-833-3543
E-mail: soren@kingmedical.com
Web Site: www.kingmedical.com

King Medical Ltd.
145 Kingsworth Road
King City « Ontario L7B 1K1

MRI Clinic Partner
Vancouver, BC

Looking for partner(s)/shareholder(s)
for a state of the art, private MRI clinic
in beautiful Vancouver, BC.

Business two years young. 50%
share equity available for an individual
or group. Existing stakeholder leaving
for personal / family reasons.

Great opportunity. Flexible options.

Please contact Dr. Kristina Sharma at
mri.vancouver@gmail.com.
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Neurosurgeon

Victoria, BC

The Division of Neurosurgery of the Vancouver Island Health
Authority (VIHA) is seeking a full-time colleague to join a group
of 3 neurosurgeons commencing January 2012.

Expectations of the successful candidate will include general
neurosurgery and neurosurgical trauma with a call frequency
of 1:4 (compensated with level one MOCAP payment) and the
development of a subspecialty practice within the division.

You have Royal College certification and full licensure with the
CPSBC, ideally with fellowship training in a subspecialty area.
Compensation is salary recovery contract with competitive rates.

UNIVERSITY OF

CALGARY

time for research will be protected.

the Faculty of Medicine.

Dr. Rajiv Midha

Division of Neurosurgery

Department of Clinical Neurosciences
Foothills Medical Centre
1403 — 29th Street N.W.
Calgary, AB T2N 279 Canada
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Victoria is the tertiary referral centre for VIHA, with a catchment
population of 750,000. Participation in resident teaching through
the UBC Neurosurgery Division, and medical student teaching
through the Island Medical Program, is expected. Academic
appointment through UBC is available to qualified applicants.

We invite you to discover Vancouver Island—with unlimited
opportunities for your career, family and future!

Please submit your CV, cover letter and names of three
references by August 31st to:

Brenda Warren, Manager Physician Recruitment
Email: physicians@viha.ca

Tel: 250.755.7687 | Fax: 250.716.7747

VANCOUVER ISLAND

healgnthority

viha.ca

ACADEMIC NEURO-ONCOLOGY NEUROSURGEON

The Department of Clinical Neurosciences, in partnership with the Hotchkiss Brain Institute and the Southern Alberta Cancer Research Institute
of the University of Calgary, and Alberta Health Services, invite applications for a full-time academic position as a clinician-scientist at the fevel
of Assistant Professor or higher. The successful candidate wiil be a neurosurgeon with clinical and research training and/or sub-specialized
expertise in surgical neuro-oncology. The position offers an extraordinary opportunity to collaborate with an excellent clinical and research
neuro-oncology program in a multidisciplinary scholarly environment. Duties will include teaching, patient care and trainee supervision, and

The Division of Neurosurgery provides approximately 1.8 million residents of Southern Alberta with care. Excellent facilities for clinical neuroscience
supported by state-of-the-art clinical, ICU and experimental imaging facilities provide an environment conducive to leading-edge research.

Qualifications include an M.D., specialist certification in neurosurgery and eligibility for licensure in the Province of Alberta. A fellowship in
surgical neuro-oncology will be a requirement. Desired areas of clinical acumen include, but are not restricted to, expertise in microsurgical
neuro-oncology, image-guided surgery, neuro-endoscopy, radiosurgery and skull-base anatomy. Advanced research training in neuro-oncology
and demonstrated commitment to research are key considerations. The ability to establish an independent research program, as demonstrated
by a portfolio of significant scholarly work, is also required. Start-up funding and research infrastructure/support will be available through the
Department and partnering Institutes, and the successful applicant will be expected to apply for extramural salary and research awards. Salary
support will be through an Alternative Relationship Plan in Neurosurgery supported by Alberta Health and Weliness, Alberta Health Services and

Calgary is a vibrant multicultural city located near the Rocky Mountains, Banff National Park and Lake Louise.

Please forward a curriculum vitae, statement of research interests and the names of three referees by August 31, 2011 to:

All qualified candidates are encouraged to
apply; however, Canadian citizens and
permanent residents will be given priority.
The University of Calgary respects, appreciates,
and encourages diversity.

www.ucalgary.ca
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"‘COPAXONE
(glatiramer acetate injection)

Treat from the start. Treat for the long run.

® Patient Selection Criteria

THERAPEUTIC CLASSIFICATION: Immuncmodulator

INDICATIONS AND CLINICAL USE

(OPAXONE® is indicated for: the treaiment of ambulatory patients with Relapsing Remitiing Mulfiple Sclerosis
{RRMS), 1o decrease the frequency of dlinical exacerbations, o reduce the number ond volume of acfive brcin lesions
identfied on Magnetic Resonance Imaging (MRI) scans: for the treatment of patients who have experienced a
single demyelinofing event, accompanied by abnormal MR scons and are considered to be ot risk of developing
Clinically Definite MS (CDMS), after alternative diagnoses are excluded, o delay the onset of definite MS, to
decrease the number and volume of active brain lesions and overell disease burden (as identified by MRI scans).

The safety and efficacy of COPAXONE® in chronic progressive MS have not heen established.

CONTRAINDICATIONS

COPAXONE™ (glatiramer acetate) is contraindicated in patients with known hypersensitivity to glofiramer acefafe
o mannital.

Safety Information

WARNINGS AND PRECAUTIONS

The only recommended route of administration of COPAXONE® {glatiramer acetate) injection is the subcutaneous
route. COPAXONE® should not be administered by the intravenous route.

Cardiovascular; Symptoms of Potentially Cardioc Origin: Approximately 13% of COPAXONE® patients in the
multicenter contralled tials (compared to 5% of placeb pofients) experienced ot least one episode of whot was
described os ransient chest pain (see ADVERSE REACTIONS: Chest Pain). While some of these episodes occurred
in the context of the Immediate Postdnjection Reaction (see ADVERSE REACTIONS: Immediate Post-Injection
Reaction), many did not. The pathogenesis of this symptor is unknown. Patients in contralled linical trils were
free of significant cardiovasculor problems (New York Heort Associafion Class | and 1) and thus the risks assoc-
ated with COPAXONE™ reatment for Multiple Sclerasis patients with comorbid cardiovosculor disease are unknown.

(OPAXONE* has been associated with an Immediate Postinjection Reaction consisfing of o constellation of
symptoms oppearing immediately ofter injection that could include flushing, chest pain, palpitations, anxiety,
dyspnea, constriction of the throat and urticaria (see ADVERSE REACTIONS: Immediate Postnjection Reaction).

COPAXONE® has not been studied in patients with o history of severe anaphylactoid reactions, obstructive puk
monary disease or asthma, nor in potients under treatment for either of these fwo latter conditfons. Particular
caution is therefore advised regarding the use of COPAXONE™ in such patients.

Anaphylactoid reactions associoted with the use of COPAXONE™ hove been reported in rore instances (<1 /1060)
during the postmarkefing period. Some cases required freatment with epinephrine and other appropriate
medical treatment.

General: Patients should be instructed in aseptic reconsfitution and selfinjection techniques to assure the sofe
odministration of COPAXONE* (glatiramer acefate), including a careful review of the Port Il — Consumer
Information. The first injection should be performed under the supenvision of an appropriately qualified health
care professional. Patient understonding and use of aseptic seffinjection techniques and procedures should be
periodically re-evaluated. Patients should be cautioned ogainst the re-use of needles or syringes ond insfructed
in sufe disposal procedures. A puncture-tesistant container for disposal of used needles and syringes should be
used by the patient. Patients should be instructed an the safe disposal of ful containers.

Localized Adverse Reactions Associated with Subcutaneous Use: At injection sites, localized lipootrophy and,
rorely, injectionsite skin necrasis have been reported during clinical trials and postmarketing experience.
Lipoatraphy may occur after tieatment onset (somelimes as early s several months) and may be permanent,
There is o known therapy for lipoatiophy. To assist in possibly minimizing these events, the patient should be
advised to Follow proper injection technique and fo rotate injection areas and sites on a daily besis {see Part Il -
Consumer Infarmation).
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Immiune: Considerations fnvolving the Use of o Product Copable of Modifying Immune Responses:
COPAXONE® is an antigenic substance and thus it is possible that detrimental hst responses can occur
with its use. Whether COPAXONE® can alter normal human immune responses, such as the recognition
of forsign anfigens is unknown. 4 s therefore possible that treatment with COPAXONE® may undermine
the body's defenses against infections and fumor surveillance. Systematic assessments of these risks
have not been done. Continued alteration of cellular immunity due to chronic treatment with glotiramer
acetate might result in untoward effects.

Glatiramer acetate-reqctive anfibodies are formed in practically all patients exposed to doily reatment with the
recommended dose. Studies in both the rat and monkey have suggested that immune complexes are deposited
in the renal glomeruli Furthermore, in a controlled clinical fral of 125 RRMS patients given glafiramer ocetate
20 mg for 2 years, serum g6 levels reached ot least 3 fimes baseline volues in 80% of patients by 3 months
of inifiation of freatment. By 12 months of neatment, however, 30% of patients stil had fgG levels at least
3 times basaline values, and 90% had levels above baseling by 12 months. The antibodies are exclusively
of the IgG subtype — ond predominantly of the 1gG-1 subtype. No IgE type antibodies could be detected in any
of the 94 sera tested. Nevertheless, anaphylaxis can be associated with the administration of almost any
foreign substance and, therefore, this risk cannot be excluded.

Corcinogenesis and Mutagenesis: Preclinical studies o assess the carcinogenic potential of glafiramer
acetote in mice and rafs do not suggest any evidence of corcinogenic potential related to glatiromer acetate
administered subcutaneously of dose levels of up to 30 mg,/kg/day in rats and 60 mg,/kg/day in mice (see
TOXICOLOGY: Carcinogenicity). The relevance of these findings for humans is unknown (see PRECAUTIONS —
Considerations Invalving the Use of o Product Capable of Modifying Immune Responses).

Renal: The pharmacokinetics of COPAXONE® in patients with impaired renal function have not been determined.

Special Populations: Pregnant Women: There are no adequate and welkontrolled studies in pregnant
women. No evidence of reproductive toxicity wos observed in preclinical studies (see TOXICOLOGY: Reproduction
ond Teratology). Because animal reproduction shudies are not clways predictive of human response, this drug
should be used during pregnoncy only if dearly needed. During premarkering dinical triols with COPAXONE®,
seven women conceived while being treated with the active drug. One case was lost to followup. Three of the
patients electively discontinued pregnancy. Three patients stopped reatment 1, 1.5 and 2 months after learning
they were pregnant, all delivered healthy babies.

Nursing Women: It is not known whether this drug is excreted in human milk. Because many drugs are
exceted in human milk, treating o nursing woman with COPAXONE™ should anly be considered after coreful
risk /benefit assessment and be used with caution.

Pediatrics (< 18 years of age): The sofety and effectiveness of COPAXONE? have nat been established
in individuals below 18 years of age.

Geriatrics (> 65 years of age): COPAXONE™ has not been studied in the elderly (> 65 years old).

Monitoring and Laboratory Tests: Dato collected pre- and postmarket do not suggest the need for
roufine laboratory monitoring.

ADVERSE REACTIONS

Adverse Drug Reaction Overview: Inthe 4 placshe-cantralled clinical ticls, the most commanly observed
adverse events associated with the use of COPAXONE® occuning o an incidence of ot least 10% and at least
1.5 times higher than in placebo-treated pofients were: injectionsite reactions, vosodilatation, rash, dyspea
and chest pain.

In the plocebo-controlled dinical tials approximately 5% disconfinued freatment due o o adverse event com
pared to 1% for placebo-traated patients. The adverse events most commanly associated with discontinuation
were (in order of descending frequency): injectionsite reactions, dyspnea, urticaria, vasodilatation ond hyper-
sensitivily. Treatment disconfinuation due to a serious adverse event considered by investigators fo be related
to COPAXONE® treatment included o case of life-hreatening serum sickness.

Inumediate Post-lnjection Reaction: Appoximately 14% of Muliple Sderosis patients exposed to COPAXONE*
in the 4 placebo-controlled studies reported o postinjection reaction immediately following subcutaneous
injection of COPAXONE® compared fo 2% for placebo-treated potiens. An immediate postnjection reaction is
a constellation of symptoms occurring immediately ofter injection that indludes ot least two of the following:
flushing, chest pain, palpitations, anxiety, dyspea, conshiction of the throat and urficaria {individual symptoms
ore Yisted separately in Toble 1). These symptoms were invariobly fransient, seffimited, did not require specffic
treatment and in generel, arose several months after initiation of freatment, although they may occur earlier
in the course of freatment. A given patient may experience one or several episodes of these symptoms during
freatment with COPAXONE®. Whether these episodes are mediated by an immunologic or non immunologic
mechanism, and whether several similar episodes seen in a given patient have identical mechonisms is unknown.
In fact, whether or not this constellation of symptoms actually represents o speific syndrome is unknown.
During the postmarketing period, there have been reports of patients with similar symptoms who received
emergency medical care (see WARNINGS AND PRECAUTIONS: Symptoms of Patentially Cardiac Crigin).

Chest Pain: Approximately 13% of glafiromer acetate pafients in the 4 placebo-controlled studies (compared
to 5% of plocebo patients) experienced of least ane episode of what was described s fransient chest pain.
While some of these episodes occurred in the context of the Immediate Post-Injection Reaction described
above, many did not. The temporal relationship of the chest pain to an injection of glafiramer acetate was
riot always known, although the pain was transient (usually losting only o few minutes), often unossociated
with other symptoms, and appeared to have no important dlinical sequelae. Some patients experienced more
than one such episode, and episodes usually began of least 1 month ofter the inifiofion of reatment. The
pathogenesis of this symptom is unknown. Pafients in dlinical frcls were free of signficont cardiovasculor diseose
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(New York Heart Association Class | or I1); therefore, the risks ossociated with glafiramer ocetate reatment
for Multiple Sclerosis patients with comorbid cordiovasculor disease ore unknown (see WARNINGS AND
PRECAUTIONS: Symptoms of Potenfially Cordiac Origin). For adverse event reporfing, please contuct Health
Canada by phone at: 1-866-234-2345, or Tevo Canada Innovation of: 1-800-283-0034.

ADMINISTRATION

DOSAGE AND ADMINISTRATION

(OPAXONE® should only be prescribed by (or following consultation with) clinicians who are experienced
in the diagnosis and management of Multiple Sclerosis. The only recommended route of administration of
(OPAXONE® (glatiramer acetate) injection is the subcutaneous route. COPAXONE® should not be administered
by the introvenous route.

Recommended Dose and Dosage Adjustment: The recommended dose of COPAXONE® (glofiromer
acetate for injection or glatiramer ocetate injection) for the treatment of Clinically Isolated Syndrome and
Relupsing Remitfing MS is o daily injection of 20 mg given subcutaneously. For the pre-filed syringe of COPAXONE®,
please see the Part il — Consumer Information ~ pre-illed syringe for instructions on the preparafion and injection
of COPAYONE®.

SUPPLEMENTAL PRODUCT INFORMATION

ADVERSE REACTIONS

Chinical Triol Adverse Drog Resctios: Bocouse dinkal trols ore conducted under very speific onditons, the odverse reaction rofes observed in
the cinical riods may nof reflect the rates obsarved in practice and should not be compared fo the rates in the dlinial triols of another dug. Adverse dg
reaction information from clinicol tils is usafil for identifying drugraloted odverse events and for approximating rofes. The adverse reaction dota in this
section is derived from 4 pivotul, double-blind, plocebo-controded chnicol trioks which were conducted during pre-markefing ond post-marketing periods in
o fotal of 512 patients heated with glatiramer acetate ond 509 potients treated with placebo for up to 36 months. Three triok were conducted in RRMS.
The fourth fricl was in patients presemting with o first inicol event and MRI features suggestive of MS und induded 243 patients reated with glatramer
ocetots and 238 patients reated with plocebo. All odverse events were recorded by the dinical investigators, using terminology of their own choosing. To
povide o meaningful estimate of the proportion of individuals having odverse events, similor types of events were grouped into standardized categories
using MedDRA dictionary terminology. The following fabla ists reatment-emergent signs ond symptoms that occurred in at least 2% of patients freated
with glatiromer ocefate in the plocebo-controlled triaks. These signs and symptoms wese numerically more common in patients freated with glofiromer
ocetute than in patients eated with plocebo.

Toble : Controlled Trials = Incidence of Glaticomer Acetate Adverse Reactions

>2% ond More Frequent thon Placebo
GA 20 mg Placebo
MedDRA Vorsion 10.0 (=512} (#=509)
% of Patients % of Potients
Blood ond Lymphatic Lymphadenopathy 72 29
Systom Disorders
Cordioc Disorders Palpitofions 16 33
Tachycardia 47 1.6
Eye Disorders Eye Disorder 33 1.2
Diplapio 29 8
Gustrolutestinal Disorders Nousee 145 104
Vomiting 14 43
Constipation 14 6.3
Dyspepsia X3 6.5
Dysphagio 13 12
Fecol Incontinence 23 20
General Disorders ond Injection-Site Erythema 4. 10.6
Admisistration Site Injection-Site Pain 363 171
Conditions jecion it Mass 238 59
InjectionSite Prutitys 44 28
Asthenio 38 312
Injection:-Site Edema 09 45
Poin 189 16.7
Chest pain 125 49
Injection-Site Inflommation 82 16
Injection-Site Regction 82 14
Pyrexia 64 57
Injection-Site Hypersansitivity 4] 0.0
Local Reaction 37 14
Face Edemo 33 06
Edema Peripherol 33 24
Chills 1% 04
Infection-Site Atrophy* 20 00
Ijection-Site Fibrasis 20 0.6
Immone System Disorders Hypersensitivity 33 18
Infections and Infestations Infection 8 308
Infivenza 154 145
Rhiniis 14 59
Bronchitis 64 57
Gostroenterits 83 43
Voginol Candidiasis 49 26
Qs Media 37 29
Herpes Simplex 25 18
Tooth Abscess 23 22
Matobolism oed Waight Inrensed 2% 0.8
Nutrition Disorders Anorexin 23 22
Muscvloskelotal and Back Pain 135 112
Conmective Tissve Artvolgio 104 94
Neck Pain 45 39

* “Injectionssite atrophy” comprises terms reloting o locolized lipoatraphy ot injection site.
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GA 20 mg Placebo
MedDRA Yersion 10.0 {»=512) {n=509)
% of Potients % of Patients
Nervous System Heedoche 309 91
Disorders Hypertonia 18 13
Tremor 41 18
Migroine 37 24
Syncope 31 18
Psychiatric Disorders Depression 131 120
Aty m 88
Nervousness 23 10
Rencl ond Micturifion Urgency 51 43
Urinary Polkisro 4] 45
Dyspreo 133 28
u:«:m mmdm (ough 6. 53
Skin ond Subcytaneons Rosh 137 90
Tissoe Disorders Hyperhidrosis 64 47
Pruritus 5) 43
Ecchymosis 35 33
Urticario 3 16
Skin Disorder 29 08
Vascolor Disorders Vasodilotation 180 47

Data on adverse events occurring in the controlled cliniol tioks were analyzed fo evalucte gender-reloted differences. No chinkally significont differences
were identfied. In these cinkal rals 96% of patients were Coucasion, This percentoge reflcts the higher representation of Coucasion in the MS population,
even though it does not reflect the exact world rociol distibution among MS patients. In oddition, the vest majority of patients trected with (OPAXONE®
were between the uges of 18 ond 45. Consequently, inodequate data are available to perform on analysis of the incidence of odversa avents related
to dinicelly relevant oge subgroups. Loboratory analyses were performed on ol pafients porficipofing in the ciicol progrom for COPAXONE®. Clinkally
significant changes in loboratory volues for hematology, chemistry, and urinalysis were similor for both COPAXONE® and plocebo groups in blinded chnicol
triol. No patient receiving COPAXONE® withdrew from oy plocebo-controlled trial due to abnormal loboratuey findings which were assessed as possibly
reloted fo glatiromer ocefote.

Other Adverse Events Observed During All Clinicol Trials: in the premorketing dinicol trats, appraximately 900 individunis have seceved ot
laast one dose of COPAXONE® (glatiromer acetate) in controfled and uncontroled clinicol ricks, Total patent exposure to (OPAXONE® in clinicol ks ranged
from 6 months (493 patients) to 2 years (306 patients), with o subset of pafients confinuing o 10 years (n=108) and some patients 1o an averoge
of 13.6 years (n=100) in operrlabel extensions at o dedly dose of 20 mg. During thesa tioks, oll adverse events were recorded by clinical investigutors
using terminclogy of their own choosing. To provide o meaningful estimate of the proportion of indaiduals having odverse events, simbor types of events
wora rouped info o smohet numbe of stondordized categories using COSTART || ictionory rerminology. ANl reported events that occuried af least fwice ond
potenticlly important events occurring once, ore inchded excapt those ohreody fisted in the previous toble, thase too generol to be informative, tiviel events,
and other events which occurred in ot least 2% of treated patients and were present of equol or greater rotes in the plocebo group. Events are further clas-
sfied within body system cotegories and enumerated i order of decreosing froquency using the following definitions: Fraquent adverse events are defined
os those occurring in at leost 1/100 potients; infraguent odversa events ore thoss occuring in 1,/100 to 1/1000 potients. Body @ @ whole: Frequent:
Injectionsite edema, injection-ite atvophy, abscess ond injection-site hypersensitivity. Anfraquen: Injecionsite hematoma, injection-ite fibosis, moon foce,
cebhulis, generalized edema, hemi, injection-ite obscess, serum sickness, suicide ottemp, injectionsite hyperrophy, injection-ite melanosis, fipoma,
ond photosensitivity reaction Cardiovascular: Frequent: Hypertension. Infraguent: Hypotension, midsystofic click, systolic murmur, afriol fibrillafion,
bradycardi, fourth heart sound, postural hypatension and varicose veins. Digestive: infraquent Ory mouth, stomafitis, burning sensation on tongue,
cholecystitis, colfis, esophageal ulcer, esophagiti, gashrointestinal carcinoma, gum hemorrhoge, hepatomegaly, increased appefite, melena, mouth
ukceration, poncreas disorder, poncreatits, rectol hemorthage, fenesmus, fongue discoloration ond duodenal ucer. Ewdacrime: infiaquent: Goiter, hyper-
thyroidism, ond bypothyroidism. Gestrolatestimel: Fraguent: Bowel urgency, oral mondiosis, sakvary gland enlorgement, footh caries, ond ukcerofive
stomatitis, Hembc amd L Infroquent: Leukopesia, anemio, cyanosis, easinophillo, hematemesis, lymphedema, pancytopenio, and splenomegoly.
Metabolic and Nutritional: infiaquent: Weight loss, alcohol intolerance, Cushing's syndrome, gout, abnormal healing, and xanthomo.
Muscoloskedetol; infraquent: Arhrits, muscle orophy, bove poin, bursits, kidney poin, muscle disorder, myopothy, osteomyelitis, tendon pain, and
tenosynovitis. Nervows: Frequent: Abnormal dreams, emotianal lability aed stupor. infrequent: Aphasia, afoxia, convulsion, circumioral paresthesia,
depersonolization, halkucinations, hastity, hypokinesia, coma, concentration disorde, fuciol porolysis, decreasad kbido, manic reaction, memory impainment,
myoclonus, neurakgia, poroneid reaction, poraplegio, psychafic depression and tronsient stupor. Respleatory: Froquant: Hyperventilation, hoy faver.
Infraquent: Asthma, preumonia, epistuxis, hypoventiltion, ond voice aleration. Skim ead Appendoges: Frequent: Eczemo, hemes zoster, pustular
tosh, skin atvophy ond warts. infrequent: Dry skin, skin hypertrophy, dermtis furunculoss, psoiasis, ongioedera, contuct dermatitis, erythema nodosum,
fungol demafitis, maculopapular rash, pigmentation, benign skin neaplasm, skin carcinoma, skin strice, and vesiculobulous rosh. Spaciel Senses:
Frequent: Visuol field defect. infraquent: Dry eyes, ofitis extema, ptoss, Cotoroct, comeal ukcer, mydriasis, optic neuritis, photophobia, and taste loss.
Urogenital: Frequent: Amenonthea, hematuria, impotence, menarrhagia, suspicious Papanioloou smear, urinary frequency and vaginal hemorrhage.
Infrequent: Voginits, flonk pain (kidney), abortion, dveast engorgement, breast enlorgement, breast pain, corcinoma cervix in sify, fibrocystic treast,
kidney colus, nocturia, ovarian cyst, priapism, pyelonephiits, abnomal sexual function, ond wethets,

Post-Market Adverse Drvg Roactions

Adversa Eveats Reported Post-Marketing ond Not Proviowsly Noted in Cliskcat Trials: Post-marketing experience has shown on odverse
avont profils simlot to that presented obove. Reports of odversa reactions occuring under treatment with COPAXONE® (glatirames ocetate) i sither ongoing
phoses of cinicol il or from spontuneous reports, that have been received since market introduction ond that may have o not have cousol relationship
to the drug inchude the following: Body as o Wiholle: Sepsis, SLE syndrome, hydrocepholus, enkorged abdomen, infection-site hypersensitiviy, ollergic
reqction, onaphylectoid reaction, boctesial infection, fever, infection. Cardi hor: Thrombosis, periphetal vasculor disagse, pesicardict effusion, myocar-
dial infarct, deep thrombophlebits, coronary occhusion, congestive heart fuiure, cardiomyopathy, cordiomeqoly, orhythemia, angina pectors, tochycordio.
Digestive: Tongue edemo, stomach uker hemorrhage, liver function abaormality, fiver domage, hepatits, enuctation, cihosis of the fver, cholefthiosis,
diorhea, gestrointestinal disorder. Hemsic amd Lymphatic: Thrombocytopanic, lymphomer ke reaction, ocute leukemic. Metabolic and Nutritionet:
Hypercholesteremia. Musculoskoletol: Rheumatoid anhiits, generalized spasm. Nervous: Myalits, meningitis, CNS neoplosm, cerebrovascular
accident, broin edermi, obnomal dreams, aphasio, convulsion, neurolgia, anxiety, foot drap, nervousness, speech disorder, vertigo. Resplratory: Pulmanary
embolmMwmleﬁumn(mmmofhm,hyhvubrmmmsthdwﬂummpbxmrushtmunuSpddSnm:
Gloucomo, blindness, visuol fiekd defect Mlkmﬁmwlmmﬁmmiﬂmmmmkﬂwhmhmmm
blodder corcinome, urinary frequercy. Locolized Use: At injection sites, locolized lpoatrophy
tmdm&mmshnnmsuhmbmmpoﬁeddmgmmmmmmoLumﬂoﬂqmmmuﬁuhwmmm(smmnmus
early os severof months) ond may be pemianent. There is no known theropy for ipootrophy. To assistin possibly minimizing these events the pafient shoukd
be advised to fallow proper injection technique and fa rotate injection areas and sites on a daity basis (see Part Il — Consumet loformatian).

DRUG INTERACTIONS

Interactions between COPAXONE® and other drugs have not been fully evoluated. Results from existing dinical trials do not suggest any sigrificant inter-
actions of COPAXONE® with therapies commonly used in MS patients. This includes the concurrent use of coricosteroids for up to 28 doys, (OPAXONE®
ies not been formally evaluated in combination with fnterferon beta. However, 246 patients who foiled on or who did not tolerate theropy with Interferon
betn and were later reated with COPAXONE® within the framework of an open dlinial il did not report any serious of unexpected odverse events thought
o be related to freotment.

OVERDOSAGE

Overdose with COPAXONE® has been reported in fivee patients. One patient injected four doses (80 mg total) of COPAXONE® at once. No sequelos were
roted. Tiwo other patients, o 28-year old male and o 37-year okd female, were given 3 injections of 20 mg of COPAXONE® o one half bour intervals by
enror. Neither patient evidenced ony change in blood pressure, heart rate, of temperature, Telephone follow-up severol hours loter produced no repost of
adverse experienices from either patient. The maximum COPAXONE® dose reported in on overdose case is 80 my glatitomer acetute injection.

Besed on Product Monogruph dated Apil 2, 2010. Product Monogroph vailable on request.
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s (8.9%),
.7%) and

pain/pressure sensation (chest, 3.1%; neck/throat/jaw, 2.5%; upper

limb, 1.8%).

[he most common adverse events during treatment with
"MAXALT RPD® (rizatriptan benzoate) walers 10 mg were
dizziness (8.6%), nausea (7.0%), dry mouth (6.0%), somnolence
(5.3%), asthenia/fatigue (3.6%), and pain/pressure sensation

(chest, 1.7%; neck/throat/jaw, 2.0%; upper limb, 2.0%).

MAXALT RPD® wafers contain phenylalanine (a component of
aspartame).

The waler will dissolve rapidly and be swallowed with saliva. No liquid is
needed to take the waler
RPD = Rapidly dissolving
References:
1. Brogan Inc. Geographic Prescription Monitor (GPM®) September 2008 to
August 2009.

2. Data on file, Merck Frosst Canada Ltd.: Product Monograph, MAXALT
2009

BEFORE PRESCRIBING MAXALT®, PLEASE CONSULT THE ENCLOSED
PRESCRIBING INFORMATION.

PRODUCT MONOGRAPH AVAILABLE FOR DOWNLOAD AT
www.merckfrosst.com

Registered Trademark of Merck Sharp & Dohme Corp., a subsidiary
of Merck & Co., Inc. Used under license
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PPMAXALT RPD®

(rizatriptan benzoate):

The Most Dispensed

Non-tablet Formulation
Migraine Drug
in Canada'

TABLET FORMULATION.

w_ =

MAXALT® (rizatriptan benzoate) is indicated for the act
of migraine attacks with or without aura in adults. MA
intended for the prophylactic therapy of migraine or f
management of hemiplegic, ophthalmoplegic or basil
Safety and effectiveness of MAXALT® have not been
for cluster headache, which is present in an older, pr
male population.

MAXALT® is contraindicated in patients with history
or signs of ischemic cardiac, cerebrovascular or periph
syndromes, valvular heart disease or cardiac arrhythmi:
tachycardias). In addition, patients with other significar
cardiovascular diseases should not receive MAXALT®.

MAXALT® is also contraindicated in patients with un
severe hypertension.

MAXALT® is contraindicated in co-administration with
oxidase (MAQO) inhibitors within 2 weeks after discor
treatment, and within 24 hours of administration of 5-
or ergot-type medications. For a complete list of contr:
please consult the Product Monograph.

[he recommended single adult dose is 5 mg. The maxi

mended single dose is 10 mg

'he most common adverse events during treatment wit
(rizatriptan benzoate) tablets 10 mg were dizzin
somnolence (8.4%), asthenia/fatigue (6.9%), nausea

Please visit our website at: www.merckfrosst.

MERCK
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Vlerck Frosst Canada Ltd., Kirkland, Que
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FOR YOUR PATIENTS WITH CIS OR RRMS®
— ; & e <

J"AXONE®

FOR YOUR PATIENTS
FROM THE START AND
FOR THE LONG RUN

IN RRMS — DEMONSTRATED IMPACT ON DISABILITY
AND REDUCTION IN RELAPSE RATES

e - Greater reduction in mean change in EDSS scores
vs. placebo over 2 years
(COPAXONE® -0.05, placebo +0.21; n = 251; p = 0.023)"

- 29% mean reduction in relapse rates at 24 months
(COPAXONE® 1.19, placebo 1.68; n = 251; p = 0.007)"

IN CIS — DELAYED TIME TO CDMS#¢

- COPAXONE® prolonged the time to CDMS by 386
days$T(Placebo 336 days vs. COPAXONE® 722 days;
n=481; p=0.0005)'

ESTABLISHED SAFETY PROFILE

- Over 13 years of safety data in open-label
extension trials’ .

- No recommended monitoring of liver and thyroid
function or complete blood count’

e experienced a single

nsidered to t

eactions, vasodilatation, r

‘COPAXONE §
(glatiramer acetate injection)

Treat from the start. Treat for the long run

S Muiticenter, randomized, double-blind, placet
) were N three years (glatiramer.acetate 20 gghday: n = 243
well-defined, single, unifocal net il presentatic
Swelghted MRI) A total of 2° ramer acetate patients, and 439

an ‘:'ny(]': juration of treatment of 2.4 years

*© OIS, Chimcally \sovaied Syndrome; RRMS: Retapsing Beming W & SCUeTosis

t Multicenter double-blind, randomized, placebo-controlied trial i patients with RRMS
randomized to receive 20 mg/day glatiramer acetate (n - 125) or placebo (n = 126) suj
Patients were diagnosed with RRMS by standard criteria, @nd had at least 2 exacerbations ¢
2 years immediately preceding enroliment. Primary outeome measur

during treatment

t COMS: Clinically Definite Multiple Sclerosis Referencer—
§ Delay to CDMS is based on the 25" percentile; KaplansMeler e stimates 1. COPAXONE® (glatiramer acetate injection) Product Monograph, TEVA Canada Innovation, April 2010
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